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FCC F i) Frequenc
Grant requency Conducted d y Emission Transmit
Rule Range Tolerance .
Note Part (MH2) Output (ppm) Designator Mode
Power (W) PP

EF 90 763 — 776 2.5 0.1 16KOF3E
EF 90 793 — 806 2.5 0.1 16KOF3E Analog FM
EF 90 806 — 825 3.0 0.1 16KOF3E (Wideband)
EF 90 851 — 870 3.0 0.1 16KOF3E
EF 90 763 — 776 2.5 0.1 16KOF1D/E
EF 90 793 — 806 25 01 16KOF1D/E S;te;’/eD'iFitS; 33%%
EF 90 806 — 825 3.0 0.1 16KOF1D/E (Wi dgeb and)
EF 90 851 — 870 3.0 0.1 16KOF1D/E

90 806 — 809 3.0 0.1 14KOF3E Analog FM

90 851 — 854 3.0 0.1 14KOF3E (NPSPAC)

90 806 — 809 3.0 0.1 14KOF1D/E 2-level FSK 9600

Data/Digital Voice

90 851 — 854 3.0 0.1 14KOF1D/E (NPSPAC)
EF 90 763 — 776 2.5 0.1 11KOF3E
EF 90 793 — 806 2.5 0.1 11KOF3E Analog FM
EF 90 806 — 825 3.0 0.1 11KOF3E (Narrowband)
EF 90 851 — 870 3.0 0.1 11KOF3E
EF 90 763 — 776 2.5 0.1 11K7F1D/E
EF 90 793 — 806 25 01 11K7F1DIE S;te;’/eD'iFitS;\?gg%
EF 90 806 — 825 3.0 0.1 11K7F1D/E (Nar rgwb and)
EF 90 851 — 870 3.0 0.1 11K7F1D/E
EF 90 763 — 776 2.5 0.1 8K40F1D/E
EF 90 793 — 806 2.5 0.1 8K40F1D/E C4FM
EF 90 806 — 825 3.0 0.1 8K40F1D/E Data/Voice
EF 90 851 — 870 3.0 0.1 8K40F1D/E
EF 90 763 — 776 2.5 0.1 8K10DXW
EF 90 793 — 806 2.5 0.1 8K10DXW H-CPM (TDMA)
EF 90 806 — 825 3.0 0.1 8K10DXW Data/Voice
EF 90 851 — 870 3.0 0.1 8K10DXW
EF 90 809 — 825 3.0 0.1 18K5F1W
EF 90 854 — 870 3.0 0.1 18K5F1W HVD-SMR

90 806 — 809 3.0 0.1 12K9F1W

90 851 — 854 3.0 0.1 12K9F1W HVD-NPSPAC

*low power itinerant channels are limited to 2 W ERP.

This device contains functions that are not operational in U.S Territories except as noted in the filing. The grant

is requested to list extended frequencies as noted in the filing and Section 2.927(b) applies to this application.

Additionally, as this is a combined FCC and ISED test report, there are test frequencies contained within this
report that may not be authorized for use in either the United States or Canada.
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1 Test Result Summary

Test FCC Reference ISED Reference Result
RF Power Output 2.1046(a), 90.541(d) RSS-1194.1, 5.4 | Complies
Spurious Emissions at Antenna 2.1051, 90.210 RSS-1195.5,5.8 | Complies
Terminals
Field Strength of Spurious Radiation 2.1053(a), 90.543, 90.210 RSS-119 5.5, 5.8 | Complies
Occupied Bandwidth/Emission Masks | 2.1049(c)(1), 90.210 RSS-119 5.5, 5.8 | Complies
Adjacent Channel Power 90.543 RSS-119 4.3 Complies
Frequency Stability vs. Temperature | , 455 90 213, 90,539 RSS-1195.3 | Complies
and Voltage
Modulation Characteristics 2.1047(a)(b) RSS-119 5.2 Complies
Transient Frequency Response 90.214 RSS-1195.9 N/A

2 General Information

The following Certification Report is prepared on behalf of Harris Corporation in accordance with the Federal
Communications Commission and Innovation, Science and Economic Development Canada rules and
regulations. The Equipment Under Test (EUT) was the XL-95P, Model # XL-x5-7/8; FCC ID: OWDTR-0162-E,
IC: 3636B-0162.

The radio is subject to FCC SDoC. SDoC testing was performed and the data is contained in a separate SDoC
report.

All measurements contained in this application were conducted in accordance with the applicable sections of
FCC Rules and Regulations CFR 47 Parts 2 and 90. Calibration checks are performed regularly on the
instruments, and all accessories including high pass filter, coaxial attenuator, preamplifier and cables.

2.1 Test Facility

The open area test site and conducted measurement facility used to collect the radiated data is located on the
parking lot of Rhein Tech Laboratories, Inc. 360 Herndon Parkway, Suite 1400, Herndon, Virginia 20170.

2.2 Related Submittal(s)/Grant(s)
None.
2.3 Grant Notes

RF power switchable from 0.5 W to rated power 3 W.
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2.4  Tested System Details

Client; Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

The test sample was received on December 10, 2020. Listed below are the identifiers and descriptions of all

equipment, cables, and internal devices used with the EUT for this test, as applicable.

The device was programmed for multiple modes of operation and modulation types.

Table 2-1: Equipment Under Test (EUT)
RTL
Part Manufacturer Model/HVIN Part/Serial Number FCCID Bar
Code
Portable Harris XL-95P/ 14051-1000-
Radio Corporation XL-x5-7/8 01/A40198E2A015 OWDTR-0162-E | 23758
. 7.4V 15Wh
Harris . 14002-0214-
Battery Corporation Li-lon 02RevA/1119SM0015809 N/A 23760
Rechargeable
Table 2-2: Auxiliary Equipment
RTL
Model/ .
Part Manufacturer Part Number Serial Number FCCID Bar
Code
. Harris
Microphone . 12150-1000-03 01HE3327 N/A 23762
Corporation
. Harris MC-011617-718
Microphone Corporation Rev C 2009 N/A N/A 23764
- - - -
72 Wave High Gain Harris 14002-0223-01 N/A N/A N/A
Whip Antenna Corporation
2 Wave Harris
Whip Antenna Corporation 14035-4440-01 N/A NIA N/A
Y2 Wave Harris
Whip Antenna Corporation 14035-4440-02 N/A N/A N/A
- - - -
72 Wave High Gain Harris KRE1011506/1 N/A N/A N/A
Whip Antenna Corporation
Y2 Wave Harris
Whip Antenna Corporation KRE1011506/2 N/A N/A N/A
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2.5 Configuration of Tested System

Client; Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Antenna —_—

NN

L3Harris

L3Harris Corp. / XL-95

XL-95P Multi-Band
Portable Radio

00000
00000
00000

Speaker Mic.

Figure 2-1: Configuration of Tested System

3 FCC Part 2.1033(C)(8): Voltages and Currents through the Final Amplifying Stage

7.4VDC/1.4A
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4  FCC Part 2.1046(a): RF Power Output: Conducted; Part 90.541(d) Transmitting power and antenna
height requirements; ISED RSS-119 4.1: Transmitter Output Power

4.1 Test Procedure
ANSI C63.26, section 5.2

The EUT was connected to a coaxial attenuator having a 50 Q load impedance. Manufacturer’s rated power:
2.5 W for 700 MHz bands, 3 W for 800 MHz band.

4.2 Test Data

Table 4-1: RF Conducted Output Power — Measured
Frequency (MHz) High Power (dBm) High Power (W) | Low Power (dBm) | Low Power (W)
763.0125 (EF) 34.0 25 26.9 0.5
768.0125 (ISED) 34.0 25 26.9 0.5
769.0125 34.0 25 27.0 0.5
772.0000 34.0 25 26.9 0.5
774.9875 34.0 25 27.0 0.5
775.9875 (ISED) 34.0 25 26.9 0.5
793.0125 (EF) 34.1 2.6 26.9 0.5
798.0125 (ISED) 34.1 2.6 27.0 0.5
799.0125 34.1 2.6 27.0 0.5
802.0000 34.1 25 27.0 0.5
804.9875 34.1 25 26.9 0.5
805.9875 (ISED) 34.1 25 27.0 0.5
806.0125 34.9 3.1 27.3 0.5
815.0000 34.9 3.1 27.3 0.5
823.9875 34.9 3.1 27.3 0.5
824.9875 (EF) 34.8 3.0 27.2 0.5
851.0125 35.0 3.2 27.4 0.5
860.0000 35.0 3.1 27.3 0.5
868.9875 35.0 3.1 27.1 0.5
869.9875 (EF) 35.0 3.1 27.3 0.5

Notes: Data presented is for analog mode. All other modes were investigated and found to have equivalent
power within measurement tolerances.
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Table 4-2: Test Equipment Used For Testing RF Power Output - Conducted
RTL Asset # Manufacturer Model Part Type Serial Number Gl
Due Date
901581 Rohde & FSU Spectrum Analyzer 1166.1660.50 4/26/21
Schwarz
901724 APl Weinschel, | 48 40.34 40 dB 100W CJ8921 9/15/21
Inc. Attenuator

Measurement uncertainties shown for these tests are expanded uncertainties expressed at the 95% confidence
level using a coverage factor K=2. Measurement uncertainty: £0.5 dB

Results: Pass
Test Personnel:
5 2 E B
bV L5t
Daniel W. Baltzell . December 12, 2020

EMC Test Engineer Signhature Date of Test
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5 FCC Part 2.1051: Spurious Emissions at Antenna Terminals; Part 90.210: Emission Limitations; ISED
RSS-119 5.8: Transmitter Unwanted Emissions

5.1 Test Procedure

ANSI C63.26, Section 5.7

The transmitter is terminated with a 50 Q load and interfaced with a spectrum analyzer.

Device with digital modulation: Modulated to its maximum extent using a pseudo-random data sequence.
5.2 Test Data

Frequency range of measurement per Part 2.1057: 9 kHz to 10 x Fc

Limits: (43+10LOG P(W)) for wideband and 50 + 10 LOG P(W)) for narrowband

The following channels (in MHz) were investigated:

700 MHz 800 MHz
763.0125 806.0125
768.0125 815.0000
769.0125 823.9875
772.0000 824.9875
774.9875 851.0125
775.9875 860.0000
793.0125 868.9875
798.0125 869.9875
799.0125
802.0000
804.9875
805.9875

Both high and low power settings were checked; high power was found to be worst case and is presented. All
modes were investigated.
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Plot 5-1: Antenna Spurious Emissions - 763.0125 MHz; NB Analog Mode
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SSV=V It ae
-—a0
Center 42500045 Gz 849.9991 MH=/ Soen 8499001 Gz
Start Stop RBW Freq PmrAbs A LImiIt
H=1 H=1 Hz1 Ig=d | [cBi] [[e=] |

.00 k 35.437500 k -59.57 -39.57
k 654.465000 k -59.16 -39.16
k 752.850000 M -55.77 -35.77
Kk 929.6129000 M 48.72 -28.72
M 1.525750 G -32.65 -12.65

Date: 14.DEC.2020 09:16:44
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Plot 5-2:

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Antenna Spurious Emissions - 768.0125 MHz; NB Analog
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Center 42500045 Gz 849.9991 MH=/ Soen 8499001 Gz
Start Stop RBW Freq PmrAbs A LImiIt
H=1 H=1 Hz1 Ig=d | [cBi] [[e=] |
9.000 k 150.000 k 1.00 k 35.437500 k —59.72 -39.72
150.000 k 30.000 M 10.00 k 293.280000 k -61.05 -41.05
30.000 M 762.000 M 100.00 k 754.802000 M -57.5%6 -37.56
807.000 M 1.000 G 100.00 k 936.168467 M -58.11 -38.11
1.000 G 8500G 1.00M 153875 G -31.73 -11.73

14.DEC.2020 09:18:27
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Plot 5-3: Antenna Spurious Emissions - 769.0125 MHz; NB Analog Mode
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Center 42500045 Gz 849.9991 MH=/ Soen 8499001 Gz
Start Stop RBW Freq PmrAbs A LImiIt
Hz1 Hz1 Hz1 Hz1 [cem] [cE]

1.00 k 35.211538 k -59.33 -39.33
10.00 k 466.410000 k -61.16 -41.16
100.00 k 83.753200 M -58.49 -38.49
100.00 k 929.561433 M -52.30 -32.30
1.00M 1.537750 G -34.68 -14.68

Date: 14.DEC.2020 09:19:18
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Plot 5-4: Antenna Spurious Emissions - 772.0000 MHz; NB Analog Mode

Ref 14.5 dBn
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Center 3.8800045 Gz 760.9991 MH=z/ Soen 7620001 Gz
Start Stop RBW Freq PmrAbs A LImiIt
H=1 H=1 Hz1 Ig=d | [cBi] [[e=] |
9.000 k 150.000 k 1.00 k 35.437500 k 417 -34.17
150.000 k 30.000 M 10.00 k 260.445000 k -55.62 -35.62
30.000 M 763.000 M 100.00 k 754.155133 M 52.04 -32.04
806-000 M 1.000 G 100.00 k 929.636200 M —-48.63 —28.63
1.000 G 7.700 G 1.00 M 1.543705 G -32.45 -12.45

Date: 14.DEC.2020 09:34:02
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Plot 5-5:

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Antenna Spurious Emissions - 774.0125 MHz; NB Analog Mode
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Start 9 Kz 849.9991 MH=/ Stop 8.5 Gz
Start Stop RBW Freq PmrAbs A LImiIt
H=1 H=1 Hz1 Ig=d | [cBi] [[e=] |
9.000 k 150.000 k 1.00 k 35.437500 k 457 -34.57
150.000 k 30.000 M 10.00 k 466-410000 k -55_47 -35.47
30.000 M 763.000 M 100.00 k 258.696000 M -45.38 -25.38
806-000 M 1.000 G 100.00 k 929.662067 M -51.44 -31.44
1.000 G 8.500 G 1.00 M 1.549750 G -36.25 -16.25

14.DEC.2020 09:36:23
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Plot 5-6: Antenna Spurious Emissions - 775.9875 MHz; NB Analog

‘JC_TnitEt GG e =
LIMIT GHK  PASY
[ € [ A
=Y
A
X AV
- _AC |
B PR ¥ P et A AN A AP AN AN il Bt gl
W_W%JWJ J‘] v -
- a0 PA
SSV=V It ae
-0
Start 9 kHz 8499901 MHz/ Stp 8.5 Gz
Start Stop RBW Freq PmrAbs A LImiIt
Hz1 Hz1 Hz1 Hz1 [cem] [[e=] |
9.000 k 150.000 k 1.00 k 35.437500 k -55.17 -35.17
150.000 k 30.000 M 10.00 k 233.580000 k -55.06 -35.06
30.000 M 763.000 M 100.00 k 748.095667 M 5404 -34.04
806.000 M 1.000 G 100.00 k 929.649133 M -51.75 -31.75
1.000 G 8.500 G 1.00 M 1.551625 G -37.38 -17.38

Date: 14.DEC.2020 09:36:59
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Plot 5-7: Antenna Spurious Emissions - 793.0125 MHz; NB Analog Mode
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Start 9 Kz 849.9991 MH=/ Stp 8.5 Giz
Start Stop RBW Freq PmrAbs A LImiIt
H=1 H=1 Hz1 Ig=d | [cBi] [[e=] |

150.000 k 00 k 35437500 k -55.06 -35.06
30.000 M 00 k 302.235000 k 5444 -34.44
763.000 M 100.00 k 31.685900 M -53.26 -33.26
1.000 G 00 k 929.649133 M -52.53 -32.53
8.500 G oOOM 1.586125G -42.51 -22.51

Date: 14.DEC.2020 09:38:20
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Plot 5-8: Antenna Spurious Emissions - 798.0125 MHz; NB Analog Mode
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Hz1 Hz1 Hz1 Hz1 [cem] [[e=] |
9.000 k 150.000 k 1.00 k 35.211538 k -55.89 -35.89
150.000 k 30.000 M 10.00 k 185.820000 k -55.56 -35.56
30.000 M 763.000 M 100.00 k 749.683833 M -53.75 -33.75
806.000 M 1.000 G 100.00 k 929.649133 M -49.82 -29.82
1.000 G 8.500 G 1.00 M 1.595875 G -43.52 -23.52

Date: 14.DEC.2020 09:40:01
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Plot 5-9: Antenna Spurious Emissions - 799.0125 MHz; NB Analog Mode
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Center 42500045 Gz 849.9991 MH=/ Soen 8499001 Gz
Start Stop RBW Freq PmrAbs A LImiIt
H=1 H=1 Hz1 Ig=d | [cBi] [[e=] |

00 k 35437500 k -54.87 -34.87
00 k 179.850000 k -55.88 -35.88
.00 k 37.769800 M -52.96 -32.96
00 k 929.629733 M -48.09 -238.09
00 M 19 -21.19

Date: 14.DEC.2020 09:40:47
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Plot 5-10: Antenna Spurious Emissions - 802.0000 MHz; NB Analog
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Ig7d | 1 Hz1 Hz1 [cBen] [dB]

Kk 00 k 35437500 k 5447 -34.47
M 00 k 287.310000 k -55.31 -35.31
30.000 M 763.000 M 100.00 k 232.083100 M -54.42 -34.42
G 00 k 929.500933 M -50.83 -30.83
G OOM 1.603750 G -41.24 -21.24

Date: 14.DEC.2020 09:41:37



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8

Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162

Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119

http://www.rheintech.com Report #: 2020127TNF
Plot 5-11: Antenna Spurious Emissions - 804.9875 MHz; NB Analog Mode
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211538 k -55.60 -35.60
880000

9.000 k 150.000 k 1.00 k 35
150.000 k 30.000 M 10.00 k 173. k -56.08 -36.03
30.000 M 763.000 M 100.00 k 95.676800 M -53.88 -33.838
806.000 M 1.000 G 100.00 k 929.616800 M -48.35 -28.35
1.000 G 8500G 1.00M 1.609750 G -41.%4 -21.%4

Date: 14.DEC.2020 09:42:51
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Plot 5-12: Antenna Spurious Emissions - 805.9875 MHz; NB Analog Mode
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1374 | 1374 | 1374 | Hz1 [cBen] [dB]

35.437/500 k 5427 -34.27
385.815000 k -54.89 -34.89
75.915867 M -53.32 -33.32
929.612900 M -49.86 -29.86
1.611625 G -42.11 -22.11

Date: 14.DEC.2020 09:45:06
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Plot 5-13: Antenna Spurious Emissions - 806.0125 MHz; NB Analog Mode

Ref 14.5 dBn
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(1374 | =1 1 =1 [cenl  [cB]
00 k 35.211538 k 54.87 -34.87
00 k 185.820000 k -55.54 -35.54
.00 k 789.525833 M -53.31 -33.31
00 k 929.605000 M  47.76 -27.76
OCOM 1611625 G -39.74 -19.74

Date: 14.DEC.2020 09:52:40
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Plot 5-14: Antenna Spurious Emissions - 815.0000 MHz; NB Analog Mode

Ref 14.5 dBn
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00 k 35.211538 k —54.58 -34.58
00 k 320.145000 k -54.68 -34.68
.00 k 747.262500 M -53.12 -33.12
00 k 37 -28.37
OO M 1.629625 G .69 —-20.69

Date: 14.DEC.2020 09:53:47
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Plot 5-15: Antenna Spurious Emissions - 823.9875 MHz; NB Analog

Ref 14.5 dBn
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Center 4.2500045 GHz 849.9901 MWHz/ Soan 8.4990901 Gz

Start Stop RBW Freq PmrAbs A LImiIt
(1374 | =1 1 =1 [cen]l  [cB]

.00 k 35.211538 k —54_29 -34_29
k 311.190000 k -55.29 -35.29
k 47.721667 M -53.94 -3B.HA
k 929.609333 M —48.49 -28.49
M 1.648000 G -39.69 -19.69

Date: 14.DEC.2020 09:54:55
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Plot 5-16: Antenna Spurious Emissions - 824.9875 MHz; NB Analog Mode

Ref 14.5 dBn
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Center 42500045 Gz 849.9991 MH=/ Soen 8499001 Gz
Start Stop RBW Freq PmrAbs A LImiIt
Hz1 Hz1 Hz1 Hz1 [cem] [[e=] |
9.000 k 150.000 k 1.00 k 35.211538 k 5478 -34.78
150.000 k 30.000 M 10.00 k 152.985000 k -55.29 -35.29
30.000 M 805.000 M 100.00 k 51.260833 M -52.95 -32.95
870.000 M 1.000 G 100.00 k 929.622333 M -49.73 -29.73
1.000 G 8.500 G 1.00 M 1.649875 G -41.05 -21.05

Date: 14.DEC.2020 09:55:32
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Plot 5-17: Antenna Spurious Emissions - 851.0125 MHz; NB Analog Mode
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Start 9 Kz 8090.9991 MH=z/ Stop 9 GHz
Start Stop RBW Freq PmrAbs A LImiIt
H=1 H=1 Hz1 Ig=d | [cBi] [[e=] |
9.000 k 150.000 k 1.00 k 35.437500 k 5474 -34.74
150.000 k 30.000 M 10.00 k 651.480000 k -54.53 -34.53
30.000 M 805.000 M 100.00 k 137.285833 M -53.70 -33.70
870.000 M 1.000 G 100.00 k 929.506333 M —49.29 -29.29
1.000 G 9.000G 1.00M 1.701600 G -40.30 -20.30

Date: 14.DEC.2020 09:58:35
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Plot 5-18:

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Antenna Spurious Emissions - 860.0000 MHz; NB Analog Mode
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Center 3.8800045 GHz 7699991 MHz/ Soan 7.699991 GHz
Start Stop RBW Freq PmrAbs A LImiIt
Ig7d | 1 Hz1 Hz1 [cBen] [dB1
9.000 k 150.000 k 1.00 k 35.437500 k —-49.45 —29.45
150.000 k 30.000 M 10.00 k 609.690000 k -50.56 -30.56
30.000 M 806.000 M 100.00 k 151.056000 M —-49.03 —29.03
870.000 M 1.000 G 100.00 k 929.609333 M —47.14 —27.14
1.000 G 7.700 G 1.00 M 1.719580 G -36.16 -16.16

14.DEC.2020 10:02:00
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Plot 5-19: Antenna Spurious Emissions - 868.9875 MHz; NB Analog Mode
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Center 3.8800045 GHz 7699991 MHz/ Soan 7.699991 GHz
Start Stop RBW Freq PmrAbs A LImiIt
Ig7d | 1 Hz1 Hz1 [dBen] [dB]
9.000 k 150.000 1. 35.211538 k -48.07 —28_07
150.000 k 30.000 10. 152.985000 k 49.72 —29.72
358

9981383 M -48.56 -28.56
929.609333 M -45.93 -25.93
4.418005 G -39.01 -19.01

Date: 14.DEC.2020 10:03:37
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Plot 5-20: Antenna Spurious Emissions - 869.9875 MHz; NB Analog Mode

Ref 19.5 dBn
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Center 3.8800045 GHz 7699991 MHz/ Soan 7.699991 GHz
Start Stop RBW Freq PmrAbs A LImiIt
Ig7d | 1 Hz1 Hz1 [cBen] [[e =]

35.663462 k 49.92 -29.92
227.610000 k -48.97 -28.97
256.566133 M -48.85 -28.85
929.613300 M  47.92 -27.92

1.739680 G -37.67 -17.67

Date: 14.DEC.2020 10:04:16

Measurement uncertainties shown for these tests are expanded uncertainties expressed at the 95% confidence
level using a coverage factor K=2. Measurement uncertainty: £0.5 dB

Results: Pass
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Table 5-1: Test Equipment Used For Testing Spurious Emissions
RTL Serial Calibration
Asset # Manufacturer Model Part Type Number Due Date
901581 Rohde & FSU Spectrum Analyzer 1166.1660.50 4/26/21
Schwarz
901724 | AP WI‘;'QSChe" 48-40-34 40 dB 100W Attenuator CJ8921 9/15/21
901132 Par Electronics 806-902 (25W) UHF Notch Filter N/A 9/14/21

Test Personnel:

)
| L
J " J
I Y
Daniel W. Baltzell 3 December 14, 2020
EMC Test Engineer Signhature Date of Test
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6 FCC Part 90.543(a): Emission Limitations: ACP Requirements; ISED RSS-119 4.3: Adjacent Channel
Power (ACP) Measurement for Equipment in the Bands 764-776 MHz and 794-806 MHz

Effective October 23, 2007, transmitters designed to operate in the 769—775 MHz and 799-805 MHz frequency
bands must meet the emission limitations in paragraphs (a) through (d) of this section. Transmitters operating in
the 758—-768 MHz and 788-798 MHz bands must meet the emission limitations in (e) of this section.

6.1 Test Procedure

ANSI C63.26, Section 6.5.2.4

Adjacent channel power measurements for equipment operating in the 769 MHz to 775 MHz and 799 MHz to 805
MHz (public safety) bands.

Device with digital modulation: Modulated to its maximum extent using a pseudo-random data sequence.

For a Mobile transmitter designed to operate with a 12.5 kHz channel bandwidth, the ACP shall be in
accordance with the values in the following table:

Offset from Center Frequency Measurement Bandwidth Maximum ACP Relative

(kHz) (kHz) (dBc)

(+/-)9.375 6.25 -40

(+/-)15.625 6.25 -60
(+/-)21.875 6.25 -60

(+/-)37.5 25 -60

(+/-)62.5 25 -65

(+/-)87.5 25 -65

(+/-)150 100 -65

(+/-)250 100 -65

(+/-)350 100 -65

>400 kHz to 12 MHz 30(s) -75

12 MHz to paired receive band 30(s) -75
In the paired receive band 30(s) -100

For a Mobile transmitter designed to operate with a 25 kHz channel bandwidth, the ACP shall be in accordance
with the values in the following table:

Offset from Center Frequency Measurement Bandwidth Maximum ACP Relative

(kHz) (kHz) (dBc)

(+/-)15.625 6.25 -40

(+/-)21.875 6.25 -60

(+/-)37.5 25 -60

(+/-)62.5 25 -65

(+/-)87.5 25 -65

(+/-)150 100 -65

(+/-)250 100 -65

(+/-)350 100 -65

>400 kHz to 12 MHz 30(s) -75

12 MHz to paired receive band 30(s) -75
In the paired receive band 30(s) -100
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FCC Rules and Regulations - 90.543(b)

Setting Reference Level - 90.543(b)(1): Using a spectrum analyzer capable of ACP measurements, set the
measurement bandwidth to the channel size. Set the frequency offset of the measurement to zero and adjust
the center frequency of the spectrum analyzer to give the power level in the measurement bandwidth. Record
this power as the reference power level.

Measuring the power level at the frequency offset <600 kHz - §90.543(b)(2): Using a spectrum analyzer
capable of adjacent channel power (ACP) measurements, set the measurement bandwidth as shown in the
table. Measure ACP in dBm. These measurements are made at maximum power. Calculate the coupled
power by subtracting the measurements made in this step from the reference power level. The absolute ACP
values must be less than the values given in the table for each condition.

Measuring the power level at the frequency offset >600 kHz - §90.543(b)(3): Set the spectrum analyzer to
30 kHz resolution bandwidth, 1 MHz video bandwidth and sample detection mode. Sweep +/-6 MHz from
the carrier frequency. Set the reference level to the RMS value of the transmitter power and note the power.
The response at frequencies >600 kHz must be less than the values listed in the table.
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6.2 Test Data
Plot 6-1: Adjacent Channel Power - 768.0125 MHz; NB Analog Mode (9.375 kHz - 350 kHz) ISED
@ “ RBA 100 Hz
“VBA 1 KHz
Ref 35 dBn Att 0D B SAT 120 s
—3C Orr=ScT EiSme=)
- -
—aC
1 R e
(o R - 10 LM
20
30
— 40
[ | M | =LH
B Sm— il ' {
Canter 768.0125 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 34.80 dBm
Adjacent 6.250 KHz 9.375 kHz -69.92 dB  -69.02 dB
Altermate 6.250 KHz 15.625 kHz -78.11 dB  -76.97 dB
2nd Alt 6.250 KHz 21.875 kHz -80.20 dB  -80.89 dB
3rd Alt 25.000 kHz 37.500 kHz —76.92 BB -77.16 dB
4th Alt 25.000 kHz 62.500 KHz —78.12 dB  -77.91 dB
5th Alt 25.000 kHz 87.500 kHz —77.43 dB -77.83 dB
6th Alt 100.000 kHz ~ 150.000 kHz -73.06 dBB  -73.20 dB
7th Alt 100.000 kHz ~ 250.000 kHz -74.38 B = -73.99 dB
8th Alt 100. kHz ~ 350.000 kHz -73.74 B  -73.85 dB
Date: 14.DEC.2020 10:48:40
Table 6-1: Adjacent Channel Power - 768.0125 MHz; NB Analog Mode (>400 kHz - RX Band)
Cen?grslg:;(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.3
12 MHz to receive band 30(s) -75 -98.5
In receive band 30(s) -100 -114.2
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Plot 6-2: Adjacent Channel Power - 769.0125 MHz; NB Analog Mode (9.375 kHz - 350 kHz) FCC
“ RBA 100 Hz Marker 1 [T1 ]
“VBA 1 KHz —-66.29 i
Ref 40 cBn At 5 B ST B s 760_415000000 Mz
fflset 20 AB
3C
e | A
[
E [C
=10 LM
=20
=30
L 40
T80 ﬂ L333
M
Canter 7689.0125 Mz 80.5 kiz/ Soen 806 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 35.87 dBm
Adjacent 6.250 kHz 9.375 kHz -63.66 B  —-61.16 cB
Altermate 6.250 kiHz 15.625 KHz —76.59 dB  -74.76 cB
2nd Al't 6.250 kHz 21.875 kHz -78.46 dBB  -78.57 B
3rd Alt 25.000 kHz 37.500 kHz -75.15dB  -74.15 B
4th Alt 25.000 kHz 62.500 kHz -75.57 dB  -74.90 cB
5th Alt 25.000 kHz 87.500 KHz 7543 dB  -74.66 dB
6th Al't 100.000 kHz 150000 kHz —70.01 dB  —69.96 B
7th Al't 100.000 kHz ~ 250.000 kHz —70.35 B -71.05 cB
sth Alt 100.000 kHz 350000 kHz -70.69 dB  -71.16 B
Date: 18.DEC.2020 13:16:36
Table 6-2: Adjacent Channel Power — 769.0125 MHz; NB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.1
12 MHz to receive band 30(s) -75 -98.5
In receive band 30(s) -100 -114.2
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Plot 6-3: Adjacent Channel Power — 772.0000 MHz; NB Analog Mode (9.375 kHz - 350 kHz)
“RBA 100 Hz
“VBA 1 KHz
Ref 35 cBn Att 0 B ST 120 s
ECOERZLLY =i 3O
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Cantexr 772 MHz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 34.75 dBm
Adjacent 6.250 kHz 9.375 kHz -69.44 B  —69.60 cB
Altermate 6.250 kiHz 15.625 KHz —78.0L B  -77-95 B
2nd Al't 6.250 kHz 21.875 kHz -81.06 dB  -80.67 B
3rd Alt 25.000 kHz 37.500 kHz —77.19 B -77.67 B
4th Alt 25.000 kHz 62.500 kHz -78.62 B -78.93 B
5th Alt 25.000 kHz 87.500 KHz —78.14 B  -77.83 dB
6th Al't 100.000 kHz 150000 kHz —73.52 B  -73.54 B
7th Al't 100.000 kHz ~ 250.000 kHz —74.37 BB -73.89 B
sth Alt 100.000 kHz 350000 kHz -73.74 B -73.30 B
Date: 14.DEC.2020 10:56:13
Table 6-3: Adjacent Channel Power — 772.0000 MHz; NB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -85.6
12 MHz to receive band 30(s) -75 -97.6
In receive band 30(s) -100 -113.7
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Plot 6-4: Adjacent Channel Power - 774.9875 MHz; NB Analog Mode (9.375 kHz - 350 kHz) FCC
“ RBA 100 Hz Marker 1 [T1 ]
“VBA 1 KHz —-65.85 dbn
Ref 40 dBn At 25 B SNT B s 775.390000000 Mz
fflset 20 AB
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Canter 774.9875 Mz 80.5 kiz/ Soen 806 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 35.89 dBm
Adjacent 6.250 kHz 9.375 kHz 62.33 B  -60.59 cB
Altermate 6.250 kiHz 15.625 KHz —76.26 BB -75.87 B
2nd Al't 6.250 kHz 21.875 kHz -79.07 B -79.22 B
3rd Alt 25.000 kHz 37.500 kHz -75.14 B -75.21 B
4th Alt 25.000 kHz 62.500 KHz -76.51 dB  -76.33 cB
5th Alt 25.000 kHz 87.500 KHz -76.09 B  -75.95 dB
6th Al't 100.000 kHz 150000 kHz —70.88 B -71.34 B
7th Al't 100.000 kHz ~ 250.000 kHz -70.87 B -71.11 B
sth Alt 100.000 kHz 350000 kHz -70.57 dB  -71.19 B
Date: 18.DEC.2020 13:13:13
Table 6-4: Adjacent Channel Power - 774.9875 MHz; NB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -86.4
12 MHz to receive band 30(s) -75 -107.7
In receive band 30(s) -100 -113.4
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Plot 6-5: Adjacent Channel Power - 775.9875 MHz; NB Analog Mode (9.375 kHz - 350 kHz) ISED
“RBA 100 Hz
“VBA 1 KHz
Ref 35 dBn At 30 B SNT 120 s
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Canter 775.9875 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 34.73 dBm
Adjacent 6_250 kHz 9.375 kHz -68.66 dB -69.16 dB
Altermate 6_250 kHz 15.625 kHz -78.55 dB —77.79 dB
2nd Al 6.250 kHz 21.875 kHz -81.28 dB -81.75 dB
3rd Alt 25.000 kHz 37.500 kHz —77.99 dB —77.29 dB
4th Alt 25.000 kHz 62_500 kHz -78.74 dB —79.04 dB
5th Alt 25.000 kHz 87.500 kHz -78.14 dB —77-99 dB
6th Alt 100.000 kHz 150.000 kHz -75.34 dB —-73.90 dB
7th Alt 100.000 kHz 250.000 kHz —-75.48 dB —74.19 dB
8th Alt 100.000 kHz 350.000 kHz -74.49 dB -73.66 dB

Date: 14.DEC.2020 11:00:14

Table 6-5:

Adjacent Channel Power - 775.9875 MHz; NB Analog Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -85.0
12 MHz to receive band 30(s) -75 -108.5
In receive band 30(s) -100 -110.9
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Plot 6-6: Adjacent Channel Power — 798.0125 MHz; NB Analog Mode; (9.375 kHz - 350 kHz) ISED
“ RBA 100 Hz
“\VBA 1 kHz
Ref 35 dBn At 0D B SNT 120 s
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Carter 798.0125 Mz 100 kHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_500 kHz 34.90 dBm
Adjacent 6.250 kHz 9.375 kHz —70.48 dB -69.59 dB
Altermate 6_250 kHz 15.625 kHz —77.96 dB —76.90 dB
2nd Al 6.250 kHz 21.875 kHz -81.17 dB —-79.86 dB
3rd Alt 25.000 kHz 37.500 kHz —77.39 dB -76.87 dB
4th At 25.000 kHz 62_500 kHz -78.84 dB —77.97 dB
5th Alt 25.000 kHz 87.500 kHz —77.51 dB —-76.98 dB
6th Alt 100.000 kHz 150.000 kHz —72.92 dB —72.88 dB
7th Alt 100.000 kHz 250.000 kHz —-73.45 dB —-73.41 B
8th Alt 100.000 kHz 350.000 kHz -72.37 dB -71.82 dB

Date: 14.DEC.2020 11:08:07

Table 6-6:

Adjacent Channel Power —798.0125 MHz; NB Analog Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -82.2
12 MHz to receive band 30(s) -75 -100.4
In receive band 30(s) -100 -101.9
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Plot 6-7: Adjacent Channel Power — 799.0125 MHz; NB Analog Mode; (9.375 kHz - 350 kHz) FCC
“ RBA 100 Hz Marker 1 [T1 ]
“VBA 1 KHz -64.77 o
Ref 40 cBn ALt 25 B SNT 9B s 798_610000000 M
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Center 799.0125 Mz 8.5 kz/ Sen 9065 Kz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 36.01 dBm
Adjacent 6.250 kHz 9.375 kHz —72.27 dB —71.47 dB
Altermate 6.250 kHz 15.625 kHz -77.35 dB -75.54 dB
2nd Alt 6.250 kHz 21.875 kHz -78.49 dB -79.35 dB
3rd Alt 25.000 kHz 37.500 kHz -75.82 dB -75.25 dB
4th Alt 25.000 kHz 62.500 kHz -75.78 dB -76.39 dB
5th Alt 25.000 kHz 87.500 kHz -75.93 dB -76.00 dB
6th Alt 100.000 kHz 150.000 kHz —70.90 dB —71.00 dB
7th Alt 100.000 kHz 250.000 kHz -70.80 dB -71.74 dB
sth Alt 100.000 kHz 350.000 kHz -70.62 dB -71.65 dB
Date: 18.DEC.2020 13:10:48

Table 6-7:

Adjacent Channel Power —799.0125 MHz; NB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.4
12 MHz to receive band 30(s) -75 -98.8
In receive band 30(s) -100 -102.4
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Plot 6-8: Adjacent Channel Power — 802.0000 MHz; NB Analog Mode; (9.375 kHz - 350 kHz)
“RBA 100 Hz
“VBA 1 KHz
Ref 35 dBn At 30 B “8NT 120 s
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Canter 802 MHz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 34.78 dBm
Adjacent 6_250 kHz 9.375 kHz -60.18 dB -55.00 dB
Altermate 6_250 kHz 15.625 kHz —77.95 dB -76.53 dB
2nd Al 6.250 kHz 21.875 kHz -80.92 dB -79.88 dB
3rd Alt 25.000 kHz 37.500 kHz —77.10 dB -76.71 dB
4th Alt 25.000 kHz 62_500 kHz —-78.08 dB —-78.30 dB
5th Alt 25.000 kHz 87.500 kHz —77.73 dB —77.44 dB
6th Alt 100.000 kHz 150.000 kHz —-72_.97 dB -73.63 dB
7th Alt 100.000 kHz 250.000 kHz —73.99 dB —74.07 dB
8th Alt 100.000 kHz 350.000 kHz -73.45 dB -73.74 dB
Date: 14.DEC.2020 11:12:36

Table 6-8:

Adjacent Channel Power — 802.0000 MHz; NB Analog Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -83.7
12 MHz to receive band 30(s) -75 -98.1
In receive band 30(s) -100 -103.7
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Plot 6-9: Adjacent Channel Power — 804.9875 MHz; NB Analog Mode; (9.375 kHz - 350 kHz) FCC
“RBA 100 Hz
“VBA 1 KHz
Ref 35 dBn At 20 B SNT B s
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Canter 804.9875 Mz 80.5 kiz/ Soen 806 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 35.90 dBm
Adjacent 6_250 kHz 9.375 kHz -62_.03 dB -62.73 dB
Altermate 6_250 kHz 15.625 kHz —77.52 dB —-75.78 dB
2nd Al 6.250 kHz 21.875 kHz -80.27 dB -80.30 dB
3rd Alt 25.000 kHz 37.500 kHz -77.20 dB -76.96 dB
4th Alt 25.000 kHz 62_500 kHz —-78.80 dB —-79.61 dB
5th Alt 25.000 kHz 87.500 kHz —78.20 dB —77.98 dB
6th Alt 100.000 kHz 150.000 kHz —-73.99 dB -74.20 dB
7th Alt 100.000 kHz 250.000 kHz —-74.66 dB —74.80 dB
8th Alt 100.000 kHz 350.000 kHz -74.42 dB -75.35 dB
Date: 18.DEC.2020 13:02:10

Table 6-9:

Adjacent Channel Power — 804.9875 MHz; NB Analog Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -82.4
12 MHz to receive band 30(s) -75 -96.4
In receive band 30(s) -100 -105.1
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Plot 6-10: Adjacent Channel Power — 805.9875 MHz; NB Analog Mode; (9.375 kHz - 350 kHz) ISED
“RBA 100 Hz
VBA 1 KHz
Ref 35 cBm At 0 B “SNT 120 s
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Canter 80656.9875 MHz 100 kHz/ Soen 1 Mz
Chanrel Bandwidth Spacing Loner Upper
Tx Charnel  12.500 kHz 34.85 dam
Adjacent 6.250 kHz 9.375 kHz -59.58 B -53.79 dB
Altermate 6.250 kHz 15.625 kHz -78.04 B -77.55 dB
2nd Alt 6.250 kHz 21.875 Kz -80.08 dB  -79.80 dB
3rd Alt 25.000 kHz 37.500 Kz -76.63 B -76.86 dB
4th Alt 25.000 kHz 62.500 kHz -78.81 dB  -79.33 dB
5th Alt 25.000 kHz 87.500 kHz ~77.16 BB -77.56 B
6th Alt 100.000 kHz ~ 150-000 kHz -72.88 B -73.30 dB
7th Alt 100.000 kHz ~ 250.000 kHz -73.64 B -73.66 dB
8th Alt 100.000 kHz ~ 350.000 kHz -73.16 BB -74.27 dB

Date: 14.DEC.2020 11:24:26

Table 6-10:

Adjacent Channel Power — 805.9875 MHz; NB Analog Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -81.4
12 MHz to receive band 30(s) -75 -96.8
In receive band 30(s) -100 -106.1
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Plot 6-11: Adjacent Channel Power - 768.0125 MHz; WB Analog Mode (9.375 kHz - 350 kHz) ISED
“RBA 300 Hz
WVBA 3 KHz
Ref 40 cBn At 3B B SNT 11.5 s
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Canter 768.0125 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 34.42 dBm
Adjacent 6.250 kHz 15.625 KHz 69.91 B -65.52 B
Altermate 6.250 kiHz 21.875 kHz —76.23 B -76.94 B
2nd Al't 25.000 kHz 37.500 kHz -74.88B  -75.02 B
3rd Alt 25.000 kHz 62.500 kHz -76.81 dB  -76.07 cB
4th Alt 25.000 kHz 87.500 kHz -75.71 B -75.21 B
5th Al't 100.000 kHz 150000 kHz —71.68 B  -71.39 B
6th Al't 100.000 kHz 250000 kHz —73.03 B -72.92 B
7th Al't 100.000 kHz 350000 kHz —73.85 B -73.69 B
Date: 15.DEC.2020 11:35:33
Table 6-11: Adjacent Channel Power - 768.0125 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -85.4
12 MHz to receive band 30(s) -75 -98.5
In receive band 30(s) -100 -117.8
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-12: Adjacent Channel Power - 769.0125 MHz; WB Analog Mode (9.375 kHz - 350 kHz) FCC
“RBA 300 Hz
WVBA 3 KHz
Ref 35 cBn At 20 B ST 11.5 s
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Canter 7689.0125 Mz 100 KHz/

Channel Bandwidth Spacing Loner Upper
Tx Channel 20.000 kHz 35.58 dBm
Adjacent 6_250 kHz 15.625 kHz -69.95 dB -69.36 dB
Altemate 6.250 kHz 21.875 kHz -76.06 dB -77.59 dB
2nd Alt 25_000 kHz 37.500 kHz -76.58 dB -76.74 dB
3rd Alt 25_000 kHz 62_500 kHz -78.62 dB -78.76 dB
4th At 25_000 kHz 87.500 kHz —77.65 dB —77.54 dB
5th AIt 100-000 kHz 150-000 kHz -74_.37 dB -75.15 dB
6th Alt 100.000 kHz 250.000 kHz -76.10 dB —77.06 dB
7th Alt 100.000 kHz 350.000 kHz -77.16 dB -77.81 dB

Date: 18.DEC.2020 12:52:23

Table 6-12; Adjacent Channel Power - 769.0125 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -89.6
12 MHz to receive band 30(s) -75 -98.6
In receive band 30(s) -100 -117.8
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-13: Adjacent Channel Power - 772.0000 MHz; WB Analog Mode (9.375 kHz - 350 kHz)
“RBA 300 Hz
WVBA 3 KHz
Ref 40 cBn At 3B B SNT 11.5 s
Offset 10 B
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Cantexr 772 MHz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 34.42 dBm
Adjacent 6.250 kHz 15.625 KHz 66.63 B -65.41 cB
Altermate 6.250 kiHz 21.875 kHz —75.27 B  -76.40 cB
2nd Al't 25.000 kHz 37.500 kHz —75.45 B -74.67 B
3rd Alt 25.000 kHz 62.500 kHz —77.66 dB  -77.78 B
4th Al 25.000 kHz 87.500 kHz —76.63 dB  -76.47 dB
5th Al't 100.000 kHz 150000 kHz —72.19 B -71.96 B
6th Al't 100.000 kHz 250000 kHz —73.0L B  -73.04 B
7th Al't 100.000 kHz 350000 kHz —73.30 B -73.71 B
Date: 15.DEC.2020 11:34:24
Table 6-13: Adjacent Channel Power - 772.0000 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -87.2
12 MHz to receive band 30(s) -75 -96.9
In receive band 30(s) -100 -117.5
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Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-14: Adjacent Channel Power - 774.9875 MHz; WB Analog Mode (9.375 kHz - 350 kHz) FCC
“RBA 300 Hz
WVBA 3 KHz
Ref 35 cBn At 20 B ST 11.5 s
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Canter 774.9875 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 20.000 kHz 35.66 dBm
Adjacent 6.250 kHz 15.625 KHz -638.73dB  -63.25 B
Altermate 6.250 kiHz 21.875 kHz —75.71 B  -76.79 B
2nd Al't 25.000 kHz 37.500 kHz -76.96 dB  -76.63 B
3rd Alt 25.000 kHz 62.500 kHz -79.15dB  -79.26 cB
4th Alt 25.000 kHz 87.500 kHz -78.88 B -78.11 cB
5th Alt 100.000 kHz ~ 150.000 kHz 74.94 B -75.23 dB
6th Al't 100.000 kHz 250000 kHz —75.80 dB  -76.47 dB
7th Al't 100.000 kHz 350000 kHz —76.48 BB -76.67 B
Date: 18.DEC.2020 12:53:44
Table 6-14: Adjacent Channel Power - 774.9875 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -87.7
12 MHz to receive band 30(s) -75 -105.8
In receive band 30(s) -100 -117.6
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-15: Adjacent Channel Power - 775.9875 MHz; WB Analog Mode (9.375 kHz - 350 kHz) ISED
“RBA 300 Hz
WVBA 3 KHz
Ref 40 dBn At 3B B SNT 11.5s
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Canter 775.9875 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 25.000 kHz 34.43 dBm
Adjacent 6_250 kHz 15.625 kHz -65.60 dB -69.91 dB
Altemate 6.250 kHz 21.875 kHz -75.90 dB -76.35 dB
2nd Alt 25_000 kHz 37.500 kHz -75.13 dB -75.59 dB
3rd Alt 25_000 kHz 62_500 kHz —77.20 dB —77.42 dB
4th At 25_000 kHz 87.500 kHz -76.63 dB -76.52 dB
5th AIt 100-000 kHz 150-000 kHz -72.73 dB -71.74 dB
6th Alt 100.000 kHz 250.000 kHz -72.82 dB -72.65 dB
7th Alt 100.000 kHz 350.000 kHz -73.55 dB -73.03 dB

Date: 15.DEC.2020 11:33:19

Table 6-15: Adjacent Channel Power - 775.9875 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -85.9
12 MHz to receive band 30(s) -75 -108.3
In receive band 30(s) -100 -117.0
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-16: Adjacent Channel Power — 798.0125 MHz; WB Analog Mode (9.375 kHz - 350 kHz) ISED
“RBA 300 Hz
WVBA 3 KHz
Ref 40 cBn At 3B B SNT 11.5 s
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Canter 798.0125 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 34.50 dBm
Adjacent 6.250 kHz 15.625 KHz -66.64 B  —63.59 cB
Altermate 6.250 kiHz 21.875 kHz —75.21 B -76.04 B
2nd Al't 25.000 kHz 37.500 kHz 7448 BB -75.36 B
3rd Alt 25.000 kHz 62.500 kHz -76.80 dB  -77-73 B
4th Alt 25.000 kHz 87.500 kHz -76.36 dB  -76.05 cB
5th Al't 100.000 kHz ~ 150.000 kHz 7225 dB  -72.02 dB
6th Al't 100.000 kHz 250000 kHz 7324 B -72.83 B
7th Al't 100.000 kHz 350000 kHz —73.35 B  -74.38 B
Date: 15.DEC.2020 11:29:12
Table 6-16: Adjacent Channel Power — 798.0125 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.4
12 MHz to receive band 30(s) -75 -100.3
In receive band 30(s) -100 -102.2
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Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-17: Adjacent Channel Power —799.0125 MHz; WB Analog Mode (9.375 kHz - 350 kHz) FCC
“RBA 300 Hz
WVBA 3 KHz
Ref 35 cBn At 20 B ST 11.5 s
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Canter 799.0125 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 20.000 kHz 35.72 dBm
Adjacent 6.250 kHz 15.625 KHz -66.40 B  —69.96 B
Altermate 6.250 kiHz 21.875 kHz —74.30 B -77-11 B
2nd Al't 25.000 kHz 37.500 kHz —77.10 BB -76.67 B
3rd Alt 25.000 kHz 62.500 kHz —-79.50 dB  -79.08 B
4th Alt 25.000 kHz 87.500 KHz —78.14 B -77.21 dB
5th Alt 100.000 kHz ~ 150.000 kHz —75.03 B -74.12 B
6th Al't 100.000 kHz 250000 kHz 76.383 B -75.35 B
7th Al't 100.000 kHz 350000 kHz —76.67 B -76.28 cB
Date: 18.DEC.2020 12:54:44
Table 6-17: Adjacent Channel Power —799.0125 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -83.0
12 MHz to receive band 30(s) -75 -98.6
In receive band 30(s) -100 -102.9
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-18: Adjacent Channel Power — 802.0000 MHz; WB Analog Mode (9.375 kHz - 350 kHz)
“RBA 300 Hz
WVBA 3 KHz
Ref 40 cBn At 3B B SNT 11.5 s
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Canter 802 MHz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 34.48 dBm
Adjacent 6.250 kHz 15.625 KHz -66.35 B -66.63 cB
Altermate 6.250 kiHz 21.875 kHz —73.68 B -74.88 B
2nd Al't 25.000 kHz 37.500 kHz -74.94 B -74.16 B
3rd Alt 25.000 kHz 62.500 kHz -76.36 dB  -76.30 cB
4th Alt 25.000 kHz 87.500 kHz -75.50 dB  -75.88 B
5th Alt 100.000 kHz 150000 kHz 7155 dB  -71.37 B
6th Al't 100.000 kHz 250000 kHz —72.94 B  -72.19 B
7th Al't 100.000 kHz 350000 kHz —73.68 B -73.26 cB
Date: 15.DEC.2020 11:27:49
Table 6-18: Adjacent Channel Power — 802.0000 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -83.8
12 MHz to receive band 30(s) -75 -97.8
In receive band 30(s) -100 -103.9
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Suite 1400
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-19: Adjacent Channel Power — 804.9875 MHz; WB Analog Mode (9.375 kHz - 350 kHz) FCC
“RBA 300 Hz
WVBA 3 KHz
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Canter 804.9875 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 20.000 kHz 35.69 dBm
Adjacent 6_250 kHz 15.625 kHz -68.95 dB —70.80 dB
Altemate 6.250 kHz 21.875 kHz —74.44 dB -76.21 dB
2nd Alt 25_000 kHz 37.500 kHz -76.94 dB -76.25 dB
3rd Alt 25_000 kHz 62_500 kHz -79.58 dB -79.74 dB
4th At 25_000 kHz 87.500 kHz —77.89 dB —77.60 dB
5th AIt 100-000 kHz 150-000 kHz -74.49 dB -74.46 dB
6th Alt 100.000 kHz 250.000 kHz -76.23 dB —-75.90 dB
7th Alt 100.000 kHz 350.000 kHz -76.61 dB -77.67 dB

Date: 18.DEC.2020 12:55:45

Table 6-19: Adjacent Channel Power — 804.9875 MHz; WB Analog Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.8
12 MHz to receive band 30(s) -75 -97.3
In receive band 30(s) -100 -104.9
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400
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http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-20: Adjacent Channel Power — 805.9875 MHz; WB Analog Mode (9.375 kHz - 350 kHz) ISED
“RBA 300 Hz
WVBA 3 KHz
Ref 40 cBn At 35 B ST 11.5 s
Offset 10 B
—3C
- o ﬁ | A
1 i
E [C
10 LM
20
30
= H.
A Al M
Canter 805.9875 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 34.48 dBm
Adjacent 6.250 kHz 15.625 KHz 6552 B -66.98 cB
Altermate 6.250 kiHz 21.875 kHz —72.66 BB -74.53 B
2nd Al't 25.000 kHz 37.500 kHz -74.83 B -74.16 B
3rd Alt 25.000 kHz 62.500 kHz -76.50 dB  -76.67 B
4th Alt 25.000 kHz 87.500 KHz -75.48 dB  -75.39 B
5th Alt 100.000 kHz ~ 150.000 kHz —71.40 BB  -71.48 dB
6th Al't 100.000 kHz 250000 kHz —72.46 BB -72.40 B
7th Al't 100.000 kHz 350000 kHz —72.43 B  -72.64 B

Date: 15.DEC.2020 11:26:41

Table 6-20:

Adjacent Channel Power — 805.9875 MHz; WB Analog Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -82.6
12 MHz to receive band 30(s) -75 -96.4
In receive band 30(s) -100 -107.0
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Suite 1400
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-21: Adjacent Channel Power - 768.0125 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) ISED
“RBA 100 Hz
“VBA 1 KHz
Ref 40 dBn At 35 B SNT B s
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Canter 768.0125 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner r
Tx Channel 12.500 kHz 35.01 dBm
Adjacent 6_250 kHz 9.375 kHz -45.48 dB -43.85 dB
Altemate 6.250 kHz 15.625 kHz -73.57 dB -73.78 dB
2nd Alt 6.250 kHz 21.875 kHz -76.52 dB -76.37 dB
3rd Alt 25_000 kHz 37.500 kHz -73.67 dB -76.01 dB
4th At 25_000 kHz 62_500 kHz -74.53 dB -75.55 dB
5th Alt 25_000 kHz 87.500 kHz -75.75 dB —74.96 dB
6th Alt 100.000 kHz 150.000 kHz -69.24 dB -69.31 dB
7th Alt 100.000 kHz 250.000 kHz -68.91 dB -70.25 dB
8th Alt 100.000 kHz 350.000 kHz -68.94 dB -70.06 dB

Date: 14.DEC.2020 13:01:52

Table 6-21: Adjacent Channel Power - 768.0125 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -85.2
12 MHz to receive band 30(s) -75 -96.7
In receive band 30(s) -100 -111.4
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Suite 1400
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-22: Adjacent Channel Power - 769.0125 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) FCC

“RBA 100 Hz
“VBA 1 KHz
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Date: 17.DEC.2020 16:37:18

Soen 810 KHz

Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 37.53 dBm
Adjacent 6.250 kHz 9.375 kHz -40.38 dB -40.27 dB
Altermate 6.250 kHz 15.625 kHz —-70.36 dB -70.61 dB
2nd Alt 6.250 kHz 21.875 kHz —-79.69 dB —77.98 dB
3rd Alt 25.000 kHz 37.500 kHz -76.66 dB -74.74 dB
4th At 25.000 kHz 62.500 kHz —77.77 dB —77.48 dB
5th Alt 25.000 kHz 87.500 kiHz —76.96 dB —77.63 dB
6th Alt 100-000 kHz 150-000 kHz -72.50 dB -72.21 dB
7th Alt 100-000 kHz 250.000 kHz -73.33 dB -73.04 dB
8th Alt 100-000 kHz 350.000 kHz -73.89 dB -73.71 dB

Table 6-22:

Adjacent Channel Power - 769.0125 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':g(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -84.2
12 MHz to receive band 30(s) -75 -100.4
In receive band 30(s) -100 -113.1
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-23: Adjacent Channel Power - 772.0000 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz)
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Center 772 MHz Soen 810 kHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_500 kHz 36.29 dBm
Adjacent 6_250 kHz 9.375 kHz -44.55 dB -41_22 dB
Altermate 6.250 kHz 15.625 kHz —-73.26 dB -72.21 dB
2nd Alt 6.250 kHz 21.875 kHz -80.07 dB -78.32 dB
3rd Alt 25.000 kHz 37.500 kHz -76.34 dB —76.49 dB
4th At 25_000 kHz 62.500 kHz -78.54 dB —77.39 dB
5th AIt 25.000 kHz 87.500 kHz —-77.11 dB —78.00 dB
6th Alt 100.000 kHz 150.000 kHz -73.26 dB -73.31 dB
7th Alt 100-000 kHz 250.000 kHz -73.32 dB -73.94 dB
8th Alt 100-000 kHz 350.000 kHz -73.55 dB —-73.98 dB

Date: 17.DEC.2020 16:21:56

Table 6-23: Adjacent Channel Power - 772.0000 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.9
12 MHz to receive band 30(s) -75 -101.1
In receive band 30(s) -100 -112.9
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-24: Adjacent Channel Power - 774.9875 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) FCC
“RBA 100 Hz
“VBA 1 KHz
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Center 774.9875 MH 100 kHz. Spar 1 Mz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_500 kHz 40.22 dBm
Adjacent 6.250 kHz 9.375 kHz 4243 B  -41.54 B
Altermate 6.250 kiHz 15.625 KHz —76.50 dB  -70.85 B
2nd Al't 6.250 kHz 21.875 kHz 81.53cB  -81.82 B
3rd Alt 25.000 kHz 37.500 kHz -76.78 dB  -77-19 B
4th Alt 25.000 kHz 62.500 KHz -78.55 B  -78.32 B
5th Alt 25.000 kHz 87.500 KHz —78.12dB  -78.02 dB
6th Al't 100.000 kHz 150000 kHz 7277 B -72.94 B
7th Al't 100.000 kHz ~ 250.000 kHz —73.0L B  -73.59 cB
sth Alt 100.000 kHz 350000 kHz —73.77 B -73.93 B
Date: 17.DEC.2020 15:03:09
Table 6-24: Adjacent Channel Power - 774.9875 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.5
12 MHz to receive band 30(s) -75 -107.6
In receive band 30(s) -100 -112.9
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 6-25: Adjacent Channel Power - 775.9875 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) ISED
“ RBA 100 Hz
“\VBA 1 Kz
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Canter 775.9875 MHz 81 kHz/ Soen 810 kHz

Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 33.91 dBm
Adjacent 6_250 kHz 9.375 kHz -41.43 dB -41_00 dB
Altemate 6.250 kHz 15.625 kHz -70.46 dB -67.82 dB
2nd Alt 6.250 kHz 21.875 kHz -77.20 dB -77.82 dB
3rd Alt 25_000 kHz 37.500 kHz -74.93 dB -75.14 dB
4th At 25_000 kHz 62_500 kHz -77.34 dB -76.23 dB
5th AIt 25.000 kHz 87.500 kHz -76.14 dB -76.76 dB
6th Alt 100.000 kHz 150.000 kHz —-70.36 dB -71.03 dB
7th Alt 100.000 kHz 250.000 kHz -71.88 dB -71.49 dB
8th Alt 100.000 kHz 350.000 kHz -71.16 dB -72.28 dB

Date: 17.DEC.2020 16:43:20

Table 6-25: Adjacent Channel Power - 775.9875 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -80.7
12 MHz to receive band 30(s) -75 -107.2
In receive band 30(s) -100 -112.9
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Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 6-26: Adjacent Channel Power — 798.0125 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) ISED
“ RBA 100 Hz
“\VBA 1 Kz
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Canter 708.0125 MHz 100

Soen 1 Mz

Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_.500 kHz 36.00 dBm
Adjacent 6_250 kHz 9.375 kHz -43.23 dB -43.70 dB
Altermate 6.250 kHz 15.625 kHz —-70.82 dB —-71.06 dB
2nd Alt 6.250 kHz 21.875 kHz -80.19 dB —-78.68 dB
3rd Alt 25.000 kHz 37.500 kHz -76.47 dB —-76.39 dB
4th At 25_000 kHz 62_500 kHz -78.05 dB -78.91 dB
5th Alt 25_000 kHz 87.500 kHz -78.41 dB -78.62 dB
6th Alt 100.000 kHz 150.000 kHz -72.12 dB -72.22 dB
7th Alt 100-000 kHz 250.000 kHz —-73.17 dB -73.74 dB
8th Alt 100-000 kHz 350.000 kHz -73.74 dB -73.28 dB

Date: 17.DEC.2020 17:47:42

Table 6-26: Adjacent Channel Power — 798.0125 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -83.0
12 MHz to receive band 30(s) -75 -105.2
In receive band 30(s) -100 -102.5
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Plot 6-27:

Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Adjacent Channel Power — 799.0125 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) FCC

“RBA 100 Hz
“VBA 1 KHz
SNT 9B s

Varker 1 [TL ]

-80.82 dBv

798.610000000 MHz

Date:

Bandwidth Spacing Loner Upper
12_500 kHz 35.82 dBm
6_250 kHz 9.375 kHz -41_36 dB -40.74
6.250 kHz 15.625 kHz -72.69 dB -71.94
6.250 kHz 21.875 kHz -81.55 dB -79.61
25_000 kHz 37.500 kHz -77.33 dB -76.31
25_000 kHz 62_500 kHz -79.36 dB -79.02
25_000 kHz 87.500 kHz -78.20 dB —77.98
100.000 kHz 150.000 kHz -71.56 dB —72.69
100.000 kHz 250.000 kHz -71.95 dB -73.48
100.000 kHz 350.000 kHz -73.02 dB -75.00

17.DEC.2020 20:58:27

Table 6-27:

Adjacent Channel Power —799.0125 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.0
12 MHz to receive band 30(s) -75 -100.3
In receive band 30(s) -100 -101.5
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-28: Adjacent Channel Power — 802.0000 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz)
“RBA 100 Hz
“VBA 1 KHz
Ref 40 dBn At 15 dB SNT B s
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Canter 802 MHz 80.5 kiz/ Soen 806 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 35.20 dBm
Adjacent 6_250 kHz 9.375 kHz -40.36 dB -40.25 dB
Altemate 6.250 kHz 15.625 kHz -71.34 dB -71.06 dB
2nd Alt 6.250 kHz 21.875 kHz -78.84 dB -78.43 dB
3rd Alt 25_000 kHz 37.500 kHz -74.38 dB -74.41 dB
4th At 25_000 kHz 62_500 kHz -75.46 dB -75.74 dB
5th Alt 25_000 kHz 87.500 kHz -75.65 dB -75.35 dB
6th Alt 100.000 kHz 150.000 kHz -69_.95 dB -69.65 dB
7th Alt 100.000 kHz 250.000 kHz -70.22 dB -70.47 dB
8th Alt 100.000 kHz 350.000 kHz -69.92 dB -70.58 dB
Date: 20.DEC.2020 20:22:13

Table 6-28: Adjacent Channel Power — 802.0000 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.1
12 MHz to receive band 30(s) -75 -98.3
In receive band 30(s) -100 -103.8
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-29: Adjacent Channel Power — 804.9875 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) FCC
“ RBA 100 Hz Marker 1 [T1 ]
“VBA 1 KHz —-61_90 &
Ref 40 cBn ALt 25 B ST 9B s 804.585000000 M-z
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Canter 804.9875 Mz 80.5 kiz/ Soen 806 Kz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_500 kHz 36.44 dBm
Adjacent 6.250 KHz 9.375 kHz -41.86 dB  -40.64 dB
Altermate 6.250 KHz 15.625 kHz -71.97 BB -71.62 B
2nd Alt 6.250 KHz 21.875 kHz -80.42 dB  -78.67 dB
3rd Alt 25.000 kHz 37.500 kHz -75.56 B  -75.27 dB
4th Al 25.000 kHz 62.500 kHz -76.75 B -76.54 dB
5th Alt 25.000 kHz 87.500 KHz —76.27 BB -76.36 dB
6th Alt 100.000 kHz ~ 150.000 kHz —70.67 dB  -70.41 dB
7th Alt 100.000 kHz ~ 250.000 kHz -70.25 dB  -71.16 dB
8th Alt 100.000 kHz ~ 350.000 kHz -70.11 dB  -71.52 dB
Date: 17.DEC.2020 21:08:10
Table 6-29: Adjacent Channel Power — 804.9875 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -80.8
12 MHz to receive band 30(s) -75 -96.3
In receive band 30(s) -100 -104.7
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-30: Adjacent Channel Power — 805.9875 MHz; NB 2-Level FSK 9600 (9.375 kHz - 350 kHz) ISED
“ RBA 100 Hz Marker 1 [T1 ]
“\VBA 1 kHz -65.89 d=n
Ref 40 dBn At 25 B SANT 9B s 806.535000000 Mz
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Canter 805.9875 Mz 80.5 kiz/ Soen 806 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 36.13 dBm
Adjacent 6_250 kHz 9.375 kHz -41_20 dB -40.52 dB
Altermate 6.250 kHz 15.625 kHz -71.88 dB -71.55 dB
2nd Alt 6.250 kHz 21.875 kHz -79.14 dB —78.77 dB
3rd Alt 25.000 kHz 37.500 kHz -75.48 dB -75.14 dB
4th At 25_000 kHz 62_500 kHz -76.42 dB —76.30 dB
5th Alt 25_000 kHz 87.500 kHz -75.98 dB -75.97 dB
6th Alt 100.000 kHz 150.000 kHz -70.25 dB —-70.13 dB
7th Alt 100-000 kHz 250.000 kHz —-70.82 dB —-70.67 dB
8th Alt 100-000 kHz 350.000 kHz -69.75 dB -71.29 dB
Date: 17.DEC.2020 21:10:28

Table 6-30: Adjacent Channel Power — 805.9875 MHz; NB 2-Level FSK 9600 (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.0
12 MHz to receive band 30(s) -75 -96.5
In receive band 30(s) -100 -105.9
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Suite 1400
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-31: Adjacent Channel Power - 768.0125 MHz; C4FM Mode (9.375 kHz - 350 kHz) ISED
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Canter 768.0125 MHz 80.66410643 KHz/ Soen 806.6410643 KHz

Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_.500 kHz 34.80 dBm
Adjacent 6_250 kHz 9.375 kHz -45_49 dB -44_.05 dB
Altemate 6.250 kHz 15.625 kHz -74.36 dB —74.43 dB
2nd Alt 6.250 kHz 21.875 kHz -79.61 dB -81.36 dB
3rd Alt 25_000 kHz 37.500 kHz -75.48 dB -74.31 dB
4th At 25_000 kHz 62_500 kHz -76.20 dB —-75.31 dB
5th Alt 25_000 kHz 87.500 kHz -74.17 dB -75.72 dB
6th Alt 100.000 kHz 150.000 kHz -69.43 dB —-70.27 dB
7th Alt 100.000 kHz 250.000 kHz -69.83 dB -70.36 dB
8th Alt 100.000 kHz 350.000 kHz -70.29 dB -70.12 dB

Date: 15.DEC.2020 15:40:06

Table 6-31: Adjacent Channel Power - 768.0125 MHz; C4FM Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.8
12 MHz to receive band 30(s) -75 -97.2
In receive band 30(s) -100 -113.9
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-32: Adjacent Channel Power - 769.0125 MHz; C4FM Mode (9.375 kHz - 350 kHz) FCC
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80.66410643 KHz/ Soen 806.6410643 KHz

Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 33.61 dBm
Adjacent 6_250 kHz 9.375 kHz -44_89 dB -42_86 dB
Altemate 6.250 kHz 15.625 kHz -74.10 dB -73.42 dB
2nd Alt 6.250 kHz 21.875 kHz -76.37 dB -77.05 dB
3rd Alt 25_000 kHz 37.500 kHz -72.84 dB -72.01 dB
4th At 25_000 kHz 62_500 kHz -74.04 dB -73.78 dB
5th AIt 25.000 kHz 87.500 kHz -73.14 dB —-72.98 dB
6th Alt 100.000 kHz 150.000 kHz -68_.25 dB -68.43 dB
7th Alt 100.000 kHz 250.000 kHz -68.34 dB -68.14 dB
8th Alt 100.000 kHz 350.000 kHz -68.88 dB —-69.10 dB

Date: 17.DEC.2020 13:12:17

Table 6-32: Adjacent Channel Power - 769.0125 MHz; C4FM Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.7
12 MHz to receive band 30(s) -75 -100.3
In receive band 30(s) -100 -112.9
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-33: Adjacent Channel Power - 772.0000 MHz; C4FM Mode (9.375 kHz - 350 kHz)
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Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_.500 kHz 36.43 dBm
Adjacent 6_250 kHz 9.375 kHz -41_19 dB -46_.67 dB
Altemate 6.250 kHz 15.625 kHz -76.66 dB —74.49 dB
2nd Alt 6.250 kHz 21.875 kHz -80.37 dB -78.33 dB
3rd Alt 25_000 kHz 37.500 kHz -74.71 dB -74.35 dB
4th At 25_000 kHz 62_500 kHz -75.63 dB -76.09 dB
5th Alt 25_000 kHz 87.500 kHz -75.48 dB —74.94 dB
6th Alt 100.000 kHz 150.000 kHz -68.83 dB -69.82 dB
7th Alt 100.000 kHz 250.000 kHz —-69.40 dB -70.01 dB
8th Alt 100.000 kHz 350.000 kHz —-69.55 dB -70.46 dB

Date: 15.DEC.2020 15:46:24

Table 6-33: Adjacent Channel Power - 772.0000 MHz; C4FM Mode (>400 kHz - RX Band)

Cen?grslg':g(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.2
12 MHz to receive band 30(s) -75 -101.0
In receive band 30(s) -100 -112.9
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Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-34: Adjacent Channel Power - 774.9875 MHz; C4FM Mode (9.375 kHz - 350 kHz) FCC
“RBA 100 Hz
“VBA 1 KHz
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Canter 774.9875 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 35.96 dBm
Adjacent 6.250 kHz 9.375 kHz 4224 dB  -41.90 B
Altermate 6.250 kiHz 15.625 KHz —74.86 B  -73.91 cB
2nd Al't 6.250 kHz 21.875 kHz -78.04 B -78.74 B
3rd Alt 25.000 kHz 37.500 kHz -76.33 B -75.16 B
4th Alt 25.000 kHz 62.500 KHz -76.28 dB  -77-20 cB
5th Alt 25.000 kHz 87.500 KHz —76.43 dB  -76.00 dB
6th Al't 100.000 kHz 150000 kHz —70.80 B -71.05 cB
7th Al't 100.000 kHz ~ 250.000 kHz -70.87 dB  -70.95 B
sth Alt 100.000 kHz 350000 kHz -70.98 dB  -71.17 B
Date: 17.DEC.2020 13:19:38
Table 6-34: Adjacent Channel Power - 774.9875 MHz; C4FM Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.0
12 MHz to receive band 30(s) -75 -106.6
In receive band 30(s) -100 -112.8
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-35: Adjacent Channel Power - 775.9875 MHz; C4FM Mode (9.375 kHz - 350 kHz) ISED
“RBA 100 Hz
“VBA 1 KHz
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Canter 775.9875 MHz 80.66410643 KHz/ Soen 806.6410643 KHz

Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 36.81 dBm
Adjacent 6_250 kHz 9.375 kHz —-42_10 dB —-42_23 dB
Altemate 6.250 kHz 15.625 kHz —74.48 dB -75.38 dB
2nd Alt 6.250 kHz 21.875 kHz -79.44 dB -78.57 dB
3rd Alt 25_000 kHz 37.500 kHz -74.25 dB -74.41 dB
4th At 25_000 kHz 62_500 kHz —-75.80 dB -75.57 dB
5th AIt 25.000 kHz 87.500 kHz -75.12 dB -74.91 dB
6th Alt 100.000 kHz 150.000 kHz -69.83 dB -69.69 dB
7th Alt 100.000 kHz 250.000 kHz —-69.74 dB -70.47 dB
8th Alt 100.000 kHz 350.000 kHz -69.89 dB -71.13 dB

Date: 15.DEC.2020 15:51:34

Table 6-35: Adjacent Channel Power - 775.9875 MHz; C4FM Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.3
12 MHz to receive band 30(s) -75 -109.5
In receive band 30(s) -100 -112.7
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Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-36: Adjacent Channel Power — 798.0125 MHz; C4FM Mode (9.375 kHz - 350 kHz) ISED
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“VBA 1 KHz
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Canter 798.0125 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Chanrel Bandwidth Spacing Lower Upper
Tx Chamnel  12.500 kHz 36.51 dBm
Adjacent 6.250 kHz 9.375 kHz 4431 B -45.10 B
Altermate 6.250 kiHz 15.625 KHz —75.61 B  -74.85 B
2nd Al't 6.250 kHz 21.875 kHz -78.26 dB  -80.02 B
3rd Alt 25.000 kHz 37.500 kHz -74.59 dB  -75.00 cB
4th Alt 25.000 kHz 62.500 kHz -75.78 B  -76.22 B
5th Alt 25.000 kHz 87.500 KHz —74.45 BB -74.73 dB
6th Al't 100.000 kHz 150000 kHz -69.93 B —69.72 B
7th Al't 100.000 kHz ~ 250.000 kHz -70.04 B -71.78 B
sth Alt 100.000 kHz 350000 kHz —-70.07 dB  -72.20 B

Date: 15.DEC.2020 15:54:52

Table 6-36: Adjacent Channel Power — 798.0125 MHz; C4FM Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -82.3
12 MHz to receive band 30(s) -75 -105.2
In receive band 30(s) -100 -102.8
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Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-37: Adjacent Channel Power —799.0125 MHz; C4FM Mode (9.375 kHz - 350 kHz) FCC
“RBA 100 Hz
“VBA 1 KHz
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Canter 799.0125 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 37.18 dBm
Adjacent 6_250 kHz 9.375 kHz -45_.69 dB -45_.71 dB
Altermate 6_250 kHz 15.625 kHz —76.99 dB —76.99 dB
2nd Al 6.250 kHz 21.875 kHz -84.35 dB -81.36 dB
3rd Alt 25.000 kHz 37.500 kHz -75.98 dB —77.20 dB
4th Alt 25.000 kHz 62_500 kHz —-77.53 dB —-78.10 dB
5th Alt 25.000 kHz 87.500 kHz —76.79 dB —-77.15 dB
6th Alt 100.000 kHz 150.000 kHz -71.69 dB -71.65 dB
7th Alt 100.000 kHz 250.000 kHz —71.92 dB —71.00 dB
8th Alt 100.000 kHz 350.000 kHz -72.32 dB —-72.50 dB

Date: 17.DEC.2020 13:25:13

Table 6-37: Adjacent Channel Power — 799.0125 MHz; C4FM Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -81.7
12 MHz to receive band 30(s) -75 -99.9
In receive band 30(s) -100 -100.5
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Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-38: Adjacent Channel Power — 802.0000 MHz; C4FM Mode (9.375 kHz - 350 kHz)
“RBA 100 Hz
“VBA 1 KHz
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Canter 802 MHz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 37.37 dBm
Adjacent 6.250 kHz 9.375 kHz 42.60 dB  -43.49 B
Altermate 6.250 kiHz 15.625 KHz —77.42 B -74.98 B
2nd Al't 6.250 kHz 21.875 kHz -78.78 B  -79.33 B
3rd Alt 25.000 kHz 37.500 kHz -74.85 B -75.21 cB
4th Alt 25.000 kHz 62.500 KHz -76.32 dB  -76.46 dB
5th Alt 25.000 kHz 87.500 KHz 7510 B -75.79 dB
6th Al't 100.000 kHz 150000 kHz —70.04 B -70.59 B
7th Al't 100.000 kHz ~ 250.000 kHz —70.21 B -71.19 B
sth Alt 100.000 kHz 350000 kHz -70.61 B -71.00 cB
Date: 15.DEC.2020 16:06:13
Table 6-38: Adjacent Channel Power — 802.0000 MHz; C4FM Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -83.3
12 MHz to receive band 30(s) -75 -98.6
In receive band 30(s) -100 -103.7
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Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-39: Adjacent Channel Power — 804.9875 MHz; C4FM Mode (9.375 kHz - 350 kHz) FCC
“RBA 100 Hz
“VBA 1 KHz
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Canter 804.9875 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 37.69 dBm
Adjacent 6_250 kHz 9.375 kHz 51.21 dB —-42_71 dB
Altermate 6_250 kHz 15.625 kHz —-75.70 dB —77.57 dB
2nd Al 6.250 kHz 21.875 kHz -82.57 dB -81.76 dB
3rd Alt 25.000 kHz 37.500 kHz -76.26 dB -76.25 dB
4th Alt 25.000 kHz 62_500 kHz —-77.35 dB —77-94 dB
5th Alt 25.000 kHz 87.500 kHz —78.09 dB -75.53 dB
6th Alt 100.000 kHz 150.000 kHz —-72.07 dB —-72.19 dB
7th Alt 100.000 kHz 250.000 kHz —-72.24 dB —72.11 dB
8th Alt 100.000 kHz 350.000 kHz -72.24 dB -72.89 dB
Date: 17.DEC.2020 13:30:29

Table 6-39:

Adjacent Channel Power — 804.9875 MHz; C4FM Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -83.6
12 MHz to receive band 30(s) -75 -96.6
In receive band 30(s) -100 -104.7
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-40: Adjacent Channel Power — 805.9875 MHz; C4FM Mode (9.375 kHz - 350 kHz) ISED
“RBA 100 Hz
“VBA 1 KHz
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Canter 805.9875 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 36.-89 dBm
Adjacent 6_250 kHz 9.375 kHz -45_50 dB —-47.05 dB
Altermate 6_250 kHz 15.625 kHz -76.85 dB -75.55 dB
2nd Al 6.250 kHz 21.875 kHz -77.64 dB -78.65 dB
3rd Alt 25.000 kHz 37.500 kHz -74.77 dB -74.09 dB
4th Alt 25.000 kHz 62_500 kHz -75.04 dB -76.51 dB
5th Alt 25.000 kHz 87.500 kHz -75.25 dB -75.81 dB
6th Alt 100.000 kHz 150.000 kHz -69_.95 dB -69.99 dB
7th Alt 100.000 kHz 250.000 kHz -69.85 dB —70.12 dB
8th Alt 100.000 kHz 350.000 kHz -70.23 dB -70.83 dB
Date: 15.DEC.2020 16:10:02

Table 6-40: Adjacent Channel Power — 805.9875 MHz; C4FM Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.5
12 MHz to receive band 30(s) -75 -96.8
In receive band 30(s) -100 -105.9
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Plot 6-41.: Adjacent Channel Power - 768.0125 MHz; H-CPM (TDMA) Mode (9.375 kHz - 350 kHz) ISED
“ RBA 100 Hz
“VBA 1 Kz
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Gerter 768.0125 M-z 8066410643 kHz/ Sen 8066410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12_500 kHz 34.97 dBm
Adjacent 6.250 kHz 9.375 kHz —47.05 dB -44_.16 dB
Altermate 6.250 kHz 15.625 kHz -75.67 dB -73.35 dB
2nd Al 6.250 kHz 21.875 kHz -76.45 dB -75.60 dB
3rd Alt 25.000 kHz 37.500 kHz -72.16 dB -71.37 dB
4th Alt 25.000 kHz 62.500 kHz —72.70 dB -73.03 dB
5th Alt 25.000 kHz 87.500 kHz -72.80 dB -74.11 dB
6th Alt 100.000 kHz 150.000 kHz -66.94 dB -67.25 dB
7th Alt 100.000 kHz 250.000 kHz -67.97 dB -68.60 dB
sth Alt 100.000 kHz 350.000 kHz -68.27 dB -68.97 dB

Date: 15.DEC.2020 17:11:31

Table 6-41: Adjacent Channel Power - 768.0125 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.1
12 MHz to receive band 30(s) -75 -97.0
In receive band 30(s) -100 -113.8
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Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
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Plot 6-42: Adjacent Channel Power - 769.0125 MHz; H-CPM (TDMA) Mode (9.375 kHz - 350 kHz) FCC
“ RBA 100 Hz
“\VBA 1 kHz
Ref 40 cBm At 25 B SAT 9B s
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Carter 760.0125 M-z 80.65410643 KHz/ Sen  806.6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 34.72 dBm
Adjacent 6.250 kHz 9.375 kHz -48.66 dB -42_26 dB
Altermate 6.250 kHz 15.625 kHz —74.05 dB —72.87 dB
2nd Alt 6.250 kHz 21.875 kHz ~74.43 dB -73.85 dB
3rd Alt 25.000 kHz 37.500 kHz -70.55 dB -69.53 dB
4th Alt 25.000 kHz 62.500 kHz -71.68 dB -72.57 dB
5th Alt 25.000 kHz 87.500 kHz -72.19 dB —~71.40 dB
6th Alt 100.000 kHz 150.000 kHz -65.74 dB -66.40 dB
7th Alt 100.000 kHz 250.000 kHz -67.87 dB -67.92 dB
8th Alt 100.000 kHz 350.000 kHz -68.02 dB -68.51 dB

Date: 17.DEC.2020 13:59:44

Table 6-42; Adjacent Channel Power - 769.0125 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -83.4
12 MHz to receive band 30(s) -75 -100.6
In receive band 30(s) -100 -113.0
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
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Plot 6-43: Adjacent Channel Power - 772.0000 MHz; H-CPM (TDMA) Mode (9.375 kHz - 350 kHz)
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“VBA 1 KHz
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Channel Spacing Upper
Tx Channel 12.500 kHz 37.14 dBm
Adjacent 6_250 kHz 9.375 kHz —44_.74 dB -43.30 dB
Altemate 6.250 kHz 15.625 kHz -74.16 dB —72.40 dB
2nd Alt 6.250 kHz 21.875 kHz -76.63 dB -77.57 dB
3rd Alt 25_000 kHz 37.500 kHz -72.95 dB -72.52 dB
4th At 25.000 kHz 62.500 kHz -73.89 dB -74.55 dB
5th AIt 25.000 kHz 87.500 kHz -74_.97 dB -74.95 dB
6th Alt 100.000 kHz 150.000 kHz -69.08 dB -68.61 dB
7th Alt 100.000 kHz 250.000 kHz —-69.80 dB -69.67 dB
8th Alt 100.000 kHz 350.000 kHz -69.74 dB -70.03 dB

Date: 15.DEC.2020 17:01:21

Table 6-43: Adjacent Channel Power - 772.0000 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -80.8
12 MHz to receive band 30(s) -75 -101.4
In receive band 30(s) -100 -113.0
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8
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Plot 6-44: Adjacent Channel Power - 774.9875 MHz; H-CPM (TDMA) Mode (9.375 kHz - 350 kHz) FCC

“RBA 100 Hz
“VBA 1 KHz
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Soen 806.6410643 KHz

Channel Bandwidth Loner Upper
Tx Chanrel 12_.500 kHz 31.38 dBm
Adjacent 6_250 kHz 9.375 kHz -47.45 dB -45_.27 dB
Altemate 6.250 kHz 15.625 kHz -72.53 dB -70.11 dB
2nd Alt 6.250 kHz 21.875 kHz -75.61 dB -72.99 dB
3rd Alt 25_000 kHz 37.500 kHz —-69.73 dB -69.25 dB
4th At 25_000 kHz 62_500 kHz -71.46 dB -70.92 dB
5th Alt 25_000 kHz 87.500 kHz -73.19 dB -72.13 dB
6th Alt 100.000 kHz 150.000 kHz -66.51 dB -65.58 dB
7th Alt 100.000 kHz 250.000 kHz -66.51 dB -66.89 dB
8th Alt 100.000 kHz 350.000 kHz -66.86 dB -66.65 dB

Date: 17.DEC.2020 13:52:43

Table 6-44: Adjacent Channel Power - 774.9875 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.8
12 MHz to receive band 30(s) -75 -107.5
In receive band 30(s) -100 -113.0
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
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Plot 6-45: Adjacent Channel Power - 775.9875 MHz; H-CPM (TDMA) Mode (9.375 kHz - 350 kHz) ISED
“RBA 100 Hz
“VBA 1 KHz
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Canter 775.9875 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 36.82 dBm
Adjacent 6_250 kHz 9.375 kHz -43.60 dB -41_.51 dB
Altemate 6.250 kHz 15.625 kHz -74.86 dB -75.53 dB
2nd Alt 6.250 kHz 21.875 kHz -77.91 dB -79.26 dB
3rd Alt 25_000 kHz 37.500 kHz -72.31 dB -72.60 dB
4th At 25_000 kHz 62_500 kHz -73.52 dB —73.49 dB
5th Alt 25_000 kHz 87.500 kHz —74_.07 dB -73.84 dB
6th Alt 100.000 kHz 150.000 kHz -68.38 dB -68.24 dB
7th Alt 100.000 kHz 250.000 kHz —-69.05 dB -68.98 dB
8th Alt 100.000 kHz 350.000 kHz -69.22 dB -69.42 dB

Date: 15.DEC.2020 16:42:26

Table 6-45: Adjacent Channel Power - 775.9875 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -83.8
12 MHz to receive band 30(s) -75 -109.3
In receive band 30(s) -100 -112.8
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Plot 6-46: Adjacent Channel Power — 798.0125 MHz; H-CPM (TDMA) Mode; (9.375 kHz - 350 kHz) ISED
“ RBA 100 Hz
“\VBA 1 kHz
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Carter 798.0125 Mz 80.65410643 KHz/ Soen 8066410643 kHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12.500 kHz 35.57 dém
Adjacent 6.250 kHz 9.375 kHz -43.42 dB 4225 dB
Altermate 6.250 kHz 15.625 kHz —71.98 dB —71.75 dB
2nd Alt 6.250 kHz 21.875 kHz -75.52 dB -75.00 dB
3rd Alt 25.000 kHz 37.500 kHz -69.64 dB -69.83 dB
4th Alt 25.000 kHz 62.500 kHz -71.54 dB -71.50 dB
5th Alt 25.000 kHz 87.500 kHz -72.26 dB -72.57 dB
6th Alt 100.000 kHz 150.000 kHz -67.01 dB -66.37 dB
7th Alt 100.000 kHz 250.000 kHz -68.01 dB -68.02 dB
8th Alt 100.000 kHz 350.000 kHz -68.32 dB -68.35 dB

Date: 15.DEC.2020 16:30:58

Table 6-46: Adjacent Channel Power — 798.0125 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.8
12 MHz to receive band 30(s) -75 -105.8
In receive band 30(s) -100 -102.5
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Plot 6-47: Adjacent Channel Power — 799.0125 MHz; H-CPM (TDMA) Mode; (9.375 kHz - 350 kHz) FCC
“RBA 100 Hz
“VBA 1 KHz
Ref 40 cBn At 5 B ST B s
fflset 20 AB
3C
o m
e
BEE [ C
e LM
=20
=30
40
-0 1 B
| N M W Il
Canter 799.0125 Mz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 12500 kHz 31.60 dBm
Adjacent 6.250 kHz 9.375 kHz —40.79 dB  -44.07 B
Altermate 6.250 kiHz 15.625 KHz —75.55 B -71.92 B
2nd Al't 6.250 kHz 21.875 kHz -75.98 B -71.36 cB
3rd Alt 25.000 kHz 37.500 kHz -69.68 dB  -67.74 B
4th Alt 25.000 kHz 62.500 KHz —70.44 B  -71.41 dB
5th Alt 25.000 kHz 87.500 KHz 7154 dB  -71.60 B
6th Al't 100.000 kHz 150000 kHz -63.84 B  —-66.17 B
7th Al't 100.000 kHz ~ 250.000 kHz -66.99 B -67.22 B
sth Alt 100.000 kHz 350000 kHz -67.46 BB -67.28 B
Date: 17.DEC.2020 13:46:48
Table 6-47: Adjacent Channel Power —799.0125 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.0
12 MHz to receive band 30(s) -75 -100.3
In receive band 30(s) -100 -100.6
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Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8
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Plot 6-48: Adjacent Channel Power — 802.0000 MHz; H-CPM (TDMA) Mode; (9.375 kHz - 350 kHz)
* RBA 100 Hz
“VBA 1 KHz
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Canter 802 MHz 80.66410643 KHz/ Soan 806-6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Chamnel  12.500 kHz 36.23 dBm
Adjacent 6.250 kHz 9.375 kHz —49.56 dB  -40.92 B
Altermate 6.250 kiHz 15.625 KHz 7741 B  -75.28 B
2nd Al't 6.250 kHz 21.875 kHz -79.11 B  -77.53 B
3rd Alt 25.000 kHz 37.500 kHz -74.28 B -72.15 B
4th Alt 25.000 kHz 62.500 KHz —74.45 BB -74.91 dB
5th Alt 25.000 kHz 87.500 KHz 7556 dB  -74.96 dB
6th Al't 100.000 kHz 150000 kHz -68.76 dB  —69.48 B
7th Al't 100.000 kHz ~ 250.000 kHz -69.78 B -70.06 B
sth Alt 100.000 kHz 350000 kHz -69.79 dB  -70.14 B
Date: 15.DEC.2020 16:21:14
Table 6-48: Adjacent Channel Power — 802.0000 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.3
12 MHz to receive band 30(s) -75 -98.5
In receive band 30(s) -100 -103.8
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Plot 6-49: Adjacent Channel Power — 804.9875 MHz; H-CPM (TDMA) Mode; (9.375 kHz - 350 kHz) FCC
# RBA 100 Hz
“VBA 1 Kz
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Center 804.9875 Mz 8066410643 kHz/ Sen  806.6410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 12.500 kHz 33.16 dBm
Adjacent 6.250 kHz 9.375 kHz -42.80 dB -48.72 dB
Altermate 6.250 kHz 15.625 kHz -70.53 dB -73.34 dB
2nd Alt 6.250 kHz 21.875 kHz —77.70 dB —77.97 dB
3rd Alt 25.000 kHz 37.500 kHz -71.96 dB -70.23 dB
4th Alt 25.000 kHz 62.500 kHz -72.52 dB -73.80 dB
5th Alt 25.000 kHz 87.500 kHz -73.31 dB -72.43 dB
6th Alt 100.000 kHz 150.000 kHz -67.96 dB -67.41 dB
7th Alt 100.000 kHz 250.000 kHz -68.29 dB —-67.69 dB
sth Alt 100.000 kHz 350.000 kHz -68.45 dB -68.46 dB

Date: 17.DEC.2020 13:43:51

Table 6-49: Adjacent Channel Power — 804.9875 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -84.2
12 MHz to receive band 30(s) -75 -96.6
In receive band 30(s) -100 -104.8
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Plot 6-50: Adjacent Channel Power — 805.9875 MHz; H-CPM (TDMA) Mode; (9.375 kHz - 350 kHz) ISED
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Channel Bandwidth Loner Upper
Tx Chanrel 12_.500 kHz 35.39 dBm
Adjacent 6_250 kHz 9.375 kHz -41_67 dB -49.06 dB
Altemate 6.250 kHz 15.625 kHz -72.43 dB -73.30 dB
2nd Al 6.250 kHz 21.875 kHz -74.71 dB -74.98 dB
3rd Alt 25_000 kHz 37.500 kHz -69.69 dB -70.29 dB
4th At 25_000 kHz 62_500 kHz -73.15 dB —72.40 dB
5th Alt 25_000 kHz 87.500 kHz -73.36 dB -73.29 dB
6th Alt 100.000 kHz 150.000 kHz -66.92 dB -67.42 dB
7th Alt 100.000 kHz 250.000 kHz -68.70 dB -69.27 dB
8th Alt 100.000 kHz 350.000 kHz -68.99 dB -69.48 dB

Date: 15.DEC.2020 16:17:12

Table 6-50: Adjacent Channel Power — 805.9875 MHz; H-CPM (TDMA) Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.3
12 MHz to receive band 30(s) -75 -96.7
In receive band 30(s) -100 -106.0



http://www.rheintech.com/
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Plot 6-51.: Adjacent Channel Power - 768.0125 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) ISED
“ RBA 300 Hz
VBA 1 Kz
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Gerter 768.0125 M-z 100 kHz/ Sen 1 Mz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 36.41 dBm
Adjacent 6.250 kHz 15.625 kHz -48.71 dB -48.82 dB
Altermate 6.250 kHz 21.875 kHz -60.54 dB -64.79 dB
2nd Al 25.000 kHz 37.500 kHz -75.01 dB -75.16 dB
3rd Alt 25.000 kHz 62.500 kHz ~77.50 dB -76.69 dB
4th Alt 25.000 kHz 87.500 kHz ~77-41 dB ~77.39 dB
5th Alt 100-000 kHz 150-000 kHz -71.81 dB ~72.24 dB
6th Alt 100.000 kHz 250.000 kHz -73.22 dB -74.20 dB
7th Alt 100.000 kHz 350.000 kHz -74.45 dB -75.54 dB

Date: 15.DEC.2020 14:59:59

Table 6-51: Adjacent Channel Power - 768.0125 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -84.5
12 MHz to receive band 30(s) -75 -97.0
In receive band 30(s) -100 -111.4
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Plot 6-52: Adjacent Channel Power - 769.0125 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) FCC
* RB\ 300 Hz
VBA 1 Kz
Ref 35 dBn ALt 20 B SNT 11.5 s
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Canter 7689.0125 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 20.000 kHz 38.21 dBm
Adjacent 6_250 kHz 15.625 kHz -49_97 dB -49.74 dB
Altemate 6.250 kHz 21.875 kHz -61.85 dB -61.57 dB
2nd Alt 25_000 kHz 37.500 kHz -78.81 dB -76.95 dB
3rd Alt 25_000 kHz 62_500 kHz -79.92 dB -80.71 dB
4th At 25_000 kHz 87.500 kHz -80.14 dB -79.30 dB
5th AIt 100-000 kHz 150-000 kHz -74.71 dB -75.16 dB
6th Alt 100.000 kHz 250.000 kHz —-77.05 dB -76.72 dB
7th Alt 100.000 kHz 350.000 kHz -78.54 dB -78.67 dB

Date: 17.DEC.2020 22:05:08

Table 6-52: Adjacent Channel Power - 769.0125 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.9
12 MHz to receive band 30(s) -75 -100.3
In receive band 30(s) -100 -112.7
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Plot 6-53: Adjacent Channel Power - 772.0000 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz)
“RBA 300 Hz
VBA 1 KHz
Ref 35 dBn ALt 20 B SANT 11 5 s
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Center 772 Mz 100 kHz/ Soen 1 Mz
Channel Bandwidth Spacing Loner Upper
Tx Channel 20.000 kHz 37.62 dBm
Adjacent 6_250 kHz 15.625 kHz -48_47 dB -49.44 dB
Altermate 6.250 kHz 21.875 kHz -65.65 dB -65.00 dB
2nd Alt 25.000 kHz 37.500 kHz -78.16 dB -77.75 dB
3rd Alt 25.000 kHz 62.500 kHz -80.91 dB -80.00 dB
4th At 25.000 kHz 87.500 kHz -78.74 dB -79.74 dB
5th AIt 100-000 kHz 150-000 kHz -75.59 dB -75.56 dB
6th Alt 100.000 kHz 250.000 kHz -76.35 dB -76.87 dB
7th Alt 100.000 kHz 350.000 kHz -78.06 dB -78.71 dB

Date: 17.DEC.2020 22:03:12

Table 6-53: Adjacent Channel Power - 772.0000 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -84.0
12 MHz to receive band 30(s) -75 -101.3
In receive band 30(s) -100 -113.0
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Plot 6-54: Adjacent Channel Power - 774.9875 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) FCC
“RBA 300 Hz
WVBA 1 KHz
SNT 11.5 s
m
LML
A I8
100 KHz/ Soen 1 MHz
Lower Upper
Tx Channel 20.000 kHz 38.69 dBm
Adjacent 6_250 kHz 15.625 kHz -48_.50 dB -47_.66 dB
Altermate 6.250 kHz 21.875 kHz -62.22 dB -62.21 dB
2nd Al 25.000 kHz 37.500 kHz -78.47 dB -78.43 dB
3rd Alt 25.000 kHz 62_.500 kHz -81.74 dB -81.34 dB
4th Alt 25.000 kHz 87.500 kHz -80.06 dB —79.56 dB
5th Alt 100.000 kHz 150.000 kHz —-76.31 dB —-76.06 dB
6th Alt 100.000 kHz 250.000 kHz —-77.08 dB —77.10 dB
7th Alt 100.000 kHz 350.000 kHz -78.42 dB —78.49 dB

Date: 17.DEC.2020 22:02:21

Table 6-54: Adjacent Channel Power - 774.9875 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.5
12 MHz to receive band 30(s) -75 -107.0
In receive band 30(s) -100 -112.8
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Plot 6-55: Adjacent Channel Power - 775.9875 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) ISED
“ RBA 300 Hz
VBA 1 Kz
Ref 35 dBn ALt 20 B SNT 11.5 s
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Canter 775.9875 Mz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 20.000 kHz 37.84 dBm
Adjacent 6_250 kHz 15.625 kHz -49_.91 dB -50.39 dB
Altemate 6.250 kHz 21.875 kHz -62.76 dB -61.62 dB
2nd Alt 25_000 kHz 37.500 kHz -78.72 dB -77.97 dB
3rd Alt 25_000 kHz 62_500 kHz -82.27 dB -81.51 dB
4th At 25_000 kHz 87.500 kHz —-79.81 dB -80.26 dB
5th AIt 100-000 kHz 150-000 kHz -76.71 dB -76.23 dB
6th Alt 100.000 kHz 250.000 kHz —77.98 dB -76.92 dB
7th Alt 100.000 kHz 350.000 kHz -78.56 dB -78.89 dB

Date: 17.DEC.2020 22:01:12

Table 6-55: Adjacent Channel Power - 775.9875 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -80.6
12 MHz to receive band 30(s) -75 -106.9
In receive band 30(s) -100 -112.7
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Plot 6-56: Adjacent Channel Power —798.0125 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) ISED
“ RBA 300 Hz
VBA 1 Kz
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Offset 10 dB
—3C
L [ A
e
E [C
L o AV
L o m
30
40
- ot I8
’L | L | M d . GEILLM-- b “L ) N | | \ J‘
Certer 798.0125 100 kHz/ Sen 1 Mz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 36.32 dBm
Adjacent 6.250 kHz 15.625 kHz -49.25 dB -48.75 dB
Altermate 6.250 kHz 21.875 kHz -62.98 dB -64.08 dB
2nd Al 25.000 kHz 37.500 kHz —~77.00 dB -76.51 dB
3rd Alt 25.000 kHz 62.500 kHz -78.12 dB -78.64 dB
4th Alt 25.000 kHz 87.500 kHz —77.00 dB —77.72 dB
5th Alt 100-000 kHz 150-000 kHz -73.10 dB -72.83 dB
6th Alt 100.000 kHz 250.000 kHz -73.49 dB -72.38 dB
7th Alt 100.000 kHz 350.000 kHz -74.25 dB -74.05 dB

Date: 15.DEC.2020 14:56:49

Table 6-56: Adjacent Channel Power — 798.0125 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.7
12 MHz to receive band 30(s) -75 -104.8
In receive band 30(s) -100 -102.8
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Plot 6-57: Adjacent Channel Power —799.0125 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) FCC
“ RBA 300 Hz
VBA 1 Kz
Ref 40 cBn “AtE 35 B SAT 11.5 s
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Certer 798.0125 100 kHz/ Sen 1 Mz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 36.32 dBm
Adjacent 6.250 kHz 15.625 kHz -49.25 dB -48.75 dB
Altermate 6.250 kHz 21.875 kHz -62.98 dB -64.08 dB
2nd Al 25.000 kHz 37.500 kHz —~77.00 dB -76.51 dB
3rd Alt 25.000 kHz 62.500 kHz -78.12 dB -78.64 dB
4th Alt 25.000 kHz 87.500 kHz —77.00 dB —77.72 dB
5th Alt 100-000 kHz 150-000 kHz -73.10 dB -72.83 dB
6th Alt 100.000 kHz 250.000 kHz -73.49 dB -72.38 dB
7th Alt 100.000 kHz 350.000 kHz -74.25 dB -74.05 dB

Date: 15.DEC.2020 14:56:49

Table 6-57: Adjacent Channel Power —799.0125 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.4
12 MHz to receive band 30(s) -75 -100.0
In receive band 30(s) -100 -101.9
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Plot 6-58:  Adjacent Channel Power — 802.0000 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz)
“RBA 300 Hz
VBA 1 KHz
Ref 35 dBn ALt 20 B SANT 11.5 s
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Canter 802 MHz 100 KHz/ Soen 1 MHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 20.000 kHz 37.37 dBm
Adjacent 6_250 kHz 15.625 kHz -51_40 dB -48.93 dB
Altemate 6.250 kHz 21.875 kHz -62.06 dB -62.20 dB
2nd Alt 25_000 kHz 37.500 kHz -77.03 dB -75.83 dB
3rd Alt 25_000 kHz 62_500 kHz -79.20 dB -79.24 dB
4th At 25_000 kHz 87.500 kHz —79.55 dB —79.36 dB
5th AIt 100-000 kHz 150-000 kHz -74.53 dB —73.40 dB
6th Alt 100.000 kHz 250.000 kHz -75.20 dB -75.75 dB
7th Alt 100.000 kHz 350.000 kHz -78.26 dB -78.37 dB

Date: 17.DEC.2020 21:59:08

Table 6-58: Adjacent Channel Power — 802.0000 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.0
12 MHz to receive band 30(s) -75 -98.3
In receive band 30(s) -100 -103.7
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Plot 6-59: Adjacent Channel Power — 804.9875 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) FCC
“RBA 300 Hz
WVBA 1 KHz
Ref 35 dBn At 20 B SNT 11.5 s
[ A
LML
B
Soen 1 MHz
Lower Upper
Tx Channel 20.000 kHz 37.56 dBm
Adjacent 6_250 kHz 15.625 kHz -48.28 dB -49.78 dB
Altermate 6.250 kHz 21.875 kHz -60.95 dB -63.17 dB
2nd Al 25.000 kHz 37.500 kHz -77.79 dB -77.45 dB
3rd Alt 25.000 kHz 62_.500 kHz -80.14 dB -80.60 dB
4th Alt 25.000 kHz 87.500 kHz —-78.76 dB —-78.89 dB
5th Alt 100.000 kHz 150.000 kHz —71.89 dB -71.64 dB
6th Alt 100.000 kHz 250.000 kHz -75.85 dB —-74.95 dB
7th Alt 100.000 kHz 350.000 kHz -75.79 dB -76.55 dB

Date: 17.DEC.2020 21:57:22

Table 6-59: Adjacent Channel Power — 804.9875 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.3
12 MHz to receive band 30(s) -75 -96.5
In receive band 30(s) -100 -104.8
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Plot 6-60: Adjacent Channel Power — 805.9875 MHz; WB 2-Lvl FSK 9600 Mode (9.375 kHz - 350 kHz) ISED
“ RBA 300 Hz
VBA 1 Kz
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Gerter 805.9875 M-z 100 kHz/ Sen 1 Mz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 37.38 dBm
Adjacent 6.250 kHz 15.625 kHz -52.69 dB -50.22 dB
Altermate 6.250 kHz 21.875 kHz -62.74 dB -60.66 dB
2nd Al 25.000 kHz 37.500 kHz -76.69 dB -76.30 dB
3rd Alt 25.000 kHz 62.500 kHz -78.41 dB -78.37 dB
4th Alt 25.000 kHz 87.500 kHz -78.43 dB -77.45 dB
5th Alt 100-000 kHz 150-000 kHz -72.28 dB ~72.17 dB
6th Alt 100.000 kHz 250.000 kHz -73.26 dB -73.22 dB
7th Alt 100.000 kHz 350.000 kHz ~74.46 dB -74.80 dB

Date: 15.DEC.2020 14:55:06

Table 6-60: Adjacent Channel Power — 805.9875 MHz; WB 2-Lvl FSK 9600 Mode (>400 kHz - RX Band)

Cen?grslg:g(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -80.7
12 MHz to receive band 30(s) -75 -97.3
In receive band 30(s) -100 -105.8
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Plot 6-61: Adjacent Channel Power - 768.0125 MHz; HVD-SMR Mode (9.375 kHz - 350 kHz) ISED
“ RBA 300 Hz
“\BA 1 kHz
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Canter  763.0125 Mz 8066410643 KHz/ Soen 8066410643 KHz
Channel Bandwidth Spacing Loner Upper
Tx Channel 25.000 kHz 33.55 dBm
Adjacent 6.250 kHz 15.625 kHz -42_61 dB -40.98 dB
Altermate 6.250 kHz 21.875 kHz -63.72 dB -69.78 dB
2nd Al 25.000 kHz 37.500 kHz —-68.83 dB -63.83 dB
3rd Alt 25.000 kHz 62.500 kHz —72.40 dB -72.08 dB
4th Alt 25.000 kHz 87.500 kHz —70.92 dB -72.24 dB
5th Alt 100.000 kHz 150.000 kHz -66.57 dB -67.18 dB
6th Alt 100.000 kHz 250.000 kHz —-67.92 dB -68.37 dB
7th Alt 100.000 kHz 350.000 kHz -68.38 dB -68.86 dB
Date: 5.JAN.2021 08:29:17

Table 6-61: Adjacent Channel Power - 768.0125 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -83.6
12 MHz to receive band 30(s) -75 -91.5
In receive band 30(s) -100 -113.6
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Plot 6-62: Adjacent Channel Power - 769.0125 MHz; HVD-SMR Mode (9.375 kHz - 350 kHz) FCC
“ RBA 300 Hz
ZVBA 1 Kz
Ref 40 cBm ALt 5B SNT 9.6 s
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Gerter 760.0125 Mz Sen 80 Kkiz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 35.11 dBm
Adjacent 6.250 kHz 15.625 kHz -42_44 dB -44.75 dB
Altermate 6.250 kHz 21.875 kHz -63.62 dB -67.54 dB
2nd Alt 25.000 kHz 37.500 kHz -70.29 dB —-72.47 dB
3rd Alt 25.000 kHz 62.500 kHz -76.78 dB -76.82 dB
4th Alt 25.000 kHz 87.500 kHz —77.08 dB -76.60 dB
5th Alt 100.000 kHz 150.000 kHz -71.77 dB -71.44 dB
6th Alt 100.000 kHz 250.000 kHz -72.83 dB -72.62 dB
7th Alt 100.000 kHz 350.000 kHz -73.75 dB -73.13 dB

Date: 5.JAN.2021 08:40:48

Table 6-62; Adjacent Channel Power — 769.0125 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.7
12 MHz to receive band 30(s) -75 -87.2
In receive band 30(s) -100 -113.5
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Plot 6-63: Adjacent Channel Power — 772.0000 MHz; HVYD-SMR Mode (9.375 kHz - 350 kHz)
“ RBA 300 Hz
“VBA 1 KHz
Ref 40 dBn At 5dB SNT 9.6 s
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Certer 772 MHz 8 kHz/ Soen 880 Kz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 34.82 dBm
Adjacent 6.250 kHz 15.625 kHz —42.94 dB -44.85 dB
Altermate 6.250 kHz 21.875 kHz —-63.98 dB -67.04 dB
2nd Alt 25.000 kiHz 37.500 kHz —-69.28 dB -72.75 dB
3rd Alt 25.000 kHz 62.500 kHz —76.63 dB —77.63 dB
4th Alt 25.000 kHz 87.500 kHz —-76.58 dB -76.43 dB
5th Alt 100.000 kHz 150.000 kHz —70.59 dB -71.85 dB
6th Alt 100.000 kHz 250.000 kHz —72.01 dB —-72.79 dB
7th Alt 100.000 kHz 350.000 kHz —72.29 dB -73.38 dB
Date: 5.JAN.2021 08:42:15

Table 6-63:

Adjacent Channel Power — 772.0000 MHz; HVYD-SMR Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -80.2
12 MHz to receive band 30(s) -75 -95.9
In receive band 30(s) -100 -113.6
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Plot 6-64: Adjacent Channel Power - 774.9875 MHz; HVD-SMR Mode (9.375 kHz - 350 kHz) FCC
“ RBA 300 Hz
“VBA 1 Kz
Ref 40 cBm ALt 5B SNT 9.6 s
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Certer  774.9875 Mz Sen 80 Kkiz
Channel Bandwidth Loner Upper
Tx Chanrel 25.000 kHz 34.76 dBm
Adjacert 6.250 kHz 15.625 kHz -42.96 dB -43.95 dB
Altermate 6.250 kHz 21.875 kHz -65.42 dB —-69.03 dB
2nd Alt 25.000 kHz 37.500 kHz -70.85 dB -72.65 dB
3rd Alt 25.000 kHz 62.500 kHz -75.63 dB -76.62 dB
4th Alt 25.000 kHz 87.500 kHz ~76.10 dB -75.71 dB
5th Alt 100.000 kHz 150.000 kHz -71.23 dB -71.16 dB
6th Alt 100.000 kHz 250.000 kHz -72.18 dB ~72.00 dB
7th Alt 100.000 kHz 350.000 kHz -72.90 dB —~73.00 dB

Date: 5.JAN.2021 08:44:14

Table 6-64: Adjacent Channel Power - 774.9875 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.4
12 MHz to receive band 30(s) -75 -97.9
In receive band 30(s) -100 -111.0
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Plot 6-65: Adjacent Channel Power - 775.9875 MHz; HVD-SMR Mode (9.375 kHz - 350 kHz) ISED
* RBA 300 Hz
“\BA 1 kHz
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Carter 775.9875 Mz 85 kHz/ Sen 880 Kz
Channel Bandwidth Spacing Loner Upper
Tx Channel 25.000 kHz 34.51 dBm
Adjacent 6.250 kHz 15.625 kHz -43.17 dB -43.63 dB
Altermate 6.250 kHz 21.875 kHz -64.80 dB -66.27 dB
2nd Al 25.000 kHz 37.500 kHz —70.15 dB —72.01 dB
3rd Alt 25.000 kHz 62.500 kHz -78.04 dB —77.09 dB
4th Alt 25.000 kHz 87.500 kHz —77.47 dB -75.52 dB
5th Alt 100.000 kHz 150.000 kHz -71.72 dB -71.67 dB
6th Alt 100.000 kHz 250.000 kHz —72.76 dB -72.49 dB
7th Alt 100.000 kHz 350.000 kHz -72.81 dB -72.75 dB
Date: 5.JAN.2021 08:45:32

Table 6-65: Adjacent Channel Power - 775.9875 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -82.2
12 MHz to receive band 30(s) -75 -97.6
In receive band 30(s) -100 -110.9
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Plot 6-66: Adjacent Channel Power — 798.0125 MHz; HVD-SMR Mode; (9.375 kHz - 350 kHz) ISED
“ RBA 300 Hz
ZVBA 1 Kz
Ref 40 dBn At 5B SAT 9.6 s
| | Offget |40 B
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-—10 LM
20
--30
L o
-0 e
A L Lol i L ﬂmnhn P U P L N
Gerter 798.0125 Mz Sen 80 Kkiz
Channel Bandwidth Loner Upper
Tx Chanrel 25.000 kHz 34.45 dBm
Adjacent 6.250 kHz 15.625 kHz -43.05 dB -43.52 dB
Altermate 6.250 kHz 21.875 kHz -63.07 dB -69.38 dB
2nd Alt 25.000 kHz 37.500 kHz -69.14 dB -73.66 dB
3rd Alt 25.000 kHz 62.500 kHz -76.28 dB -77.03 dB
4th Alt 25.000 kHz 87.500 kHz -76.92 dB -75.16 dB
5th Alt 100.000 kHz 150.000 kHz -71.31 dB -71.39 dB
6th Alt 100.000 kHz 250.000 kHz -72.32 dB -72.02 dB
7th Alt 100.000 kHz 350.000 kHz —-72.48 dB -72.94 dB

Date: 5.JAN.2021 08:47:12

Table 6-66: Adjacent Channel Power — 798.0125 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -81.3
12 MHz to receive band 30(s) -75 -98.2
In receive band 30(s) -100 -105.6
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Plot 6-67: Adjacent Channel Power —799.0125 MHz; HVD-SMR Mode; (9.375 kHz - 350 kHz) FCC
“ RBA 300 Hz
“VBA 1 KHz
Ref 40 dBn At 5dB SNT 9.6 s
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Canter 799.0125 MHz Soen 880 Kz
Channel Bandwidth Loner Upper
Tx Chanrel 25.000 kHz 34.43 dBm
Adjacent 6.250 kHz 15.625 kHz -43.31 dB -43.34 dB
Altermate 6.250 kHz 21.875 kHz —-62.22 dB -67.16 dB
2nd Alt 25.000 kiHz 37.500 kHz —70.19 dB -73.08 B
3rd Alt 25.000 kHz 62.500 kHz —76.31 dB -76.74 B
4th Alt 25.000 kHz 87.500 kHz —75.91 dB -75.85 dB
5th Alt 100.000 kHz 150.000 kHz —-71.16 dB -71.08 dB
6th Alt 100.000 kHz 250.000 kHz —72.69 dB -73.60 dB
7th Alt 100.000 kHz 350.000 kHz —73.01 dB -74.21 dB

Date: 5.JAN.2021 08:47:57

Table 6-67:

Adjacent Channel Power — 799.0125 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Offset from

Center Frequency Measu(rkel_rgnt BW Mz(ié(BA(\:C):P Meas(tér;g) ACP
(kHz)
>400 to 12 MHz 30(s) -75 -81.4
12 MHz to receive band 30(s) -75 -90.6
In receive band 30(s) -100 -104.7



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 6-68: Adjacent Channel Power — 802.0000 MHz; HVD-SMR Mode; (9.375 kHz - 350 kHz)
“ RBA 300 Hz
“VBA 1 KHz
Ref 40 dBn At 5dB SNT 9.6 s
Offget |40 B
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Center 82 MHz 8 kHz/ Soen 880 Kz
Channel Bandwidth Spacing Loner Upper
Tx Chanrel 25.000 kHz 34.34 dBm
Adjacent 6.250 kHz 15.625 kHz -43.72 dB -43.00 dB
Altermate 6.250 kHz 21.875 kHz —-61.75 dB -66.05 dB
2nd Alt 25.000 kiHz 37.500 kHz —-69.52 dB -71.08 B
3rd Alt 25.000 kHz 62_500 kHz —75.29 dB —-74.79 dB
4th At 25.000 kHz 87.500 kHz —74.72 dB —-74.00 dB
5th Alt 100.000 kHz 150.000 kHz —70.06 dB -69.63 dB
6th Alt 100.000 kHz 250.000 kHz —-71.57 dB —-70.87 dB
7th Alt 100.000 kHz 350.000 kHz —72.28 dB -71.54 dB
Date: 5.JAN.2021 08:49:00

Table 6-68:

Adjacent Channel Power — 802.0000 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Cen?grslg':ef(rq%rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -78.8
12 MHz to receive band 30(s) -75 -91.6
In receive band 30(s) -100 -105.0
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Plot 6-69: Adjacent Channel Power — 804.9875 MHz; HVD-SMR Mode; (9.375 kHz - 350 kHz) FCC
“ RBA 300 Hz
ZVBA 1 Kz
Ref 40 cBm ALt 5B SNT 9.6 s
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Genter 8049875 Mz Sen 80 Kkiz
Channel Bandwidth Loner Upper
Tx Chanrel 25.000 kHz 34.37 dBm
Adjacent 6.250 kHz 15.625 kHz -43.16 dB -43.42 dB
Altermate 6.250 kHz 21.875 kHz -61.14 dB -66.55 dB
2nd Alt 25.000 kHz 37.500 kHz -67.75 dB -71.22 dB
3rd Alt 25.000 kHz 62.500 kHz -76.26 dB -76.61 dB
4th Alt 25.000 kHz 87.500 kHz -74.90 dB -74.48 dB
5th Alt 100.000 kHz 150.000 kHz —70.37 dB -70.93 dB
6th Alt 100.000 kHz 250.000 kHz -71.72 dB -71.97 dB
7th Alt 100.000 kHz 350.000 kHz -72.00 dB -72.94 dB

Date: 5.JAN.2021 08:50:02

Table 6-69: Adjacent Channel Power — 804.9875 MHz; HVD-SMR Mode (>400 kHz - RX Band)

Cen?grslg':;(rq?;rgncy Measurement BW Max ACP Measured ACP
(kH2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -79.8
12 MHz to receive band 30(s) -75 -91.7
In receive band 30(s) -100 -106.7
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Plot 6-70: Adjacent Channel Power — 805.9875 MHz; HVD-SMR Mode; (9.375 kHz - 350 kHz) ISED
7 RBA 300 Hz
“VBA 1 KHz
Ref 40 dBn At 5dB SNT 9.6 s
Offget |40 B
o n
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Canter 805.9875 MHz Soen 880 Kz
Channel Bandwidth Loner Upper
Tx Chanrel 25.000 kHz 34.67 dBm
Adjacent 6.250 kHz 15.625 kHz —-42_.30 dB -43.18 dB
Altermate 6.250 kHz 21.875 kHz -60.27 dB —-65.06 dB
2nd Alt 25.000 kiHz 37.500 kHz —-67.54 dB -71.65 B
3rd Alt 25.000 kHz 62.500 kHz —77.49 dB -75.59 dB
4th At 25.000 kHz 87.500 kHz —-75.50 dB -74.42 dB
5th Alt 100.000 kHz 150.000 kHz —-71.51 dB —-70.37 dB
6th Alt 100.000 kHz 250.000 kHz —72.42 dB -71.33 dB
7th Alt 100-000 kHz 350.000 kHz —72.30 dB -72.10 dB

Date: 5.JAN.2021 08:

53:28

Table 6-70:

Adjacent Channel Power — 805.9875 MHz; HVYD-SMR Mode (>400 kHz - RX Band)

Cen?grslg:ef(rq?;rgncy Measurement BW Max ACP Measured ACP
(kHz2) (kHz) (dBc) (dBc)
>400 to 12 MHz 30(s) -75 -79.1
12 MHz to receive band 30(s) -75 -91.6
In receive band 30(s) -100 -112.2

Measurement uncertainties shown for these tests are expanded uncertainties expressed at the 95% confidence

level using a coverage factor K=2. Measurement uncertainty: +0.5 dB

Results: Pass
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Table 6-71: Test Equipment Used For Testing ACP Requirements
RTL Serial Calibration
Asset # Manufacturer Model Part Type Number Due Date
901581 Rohde & FSU Spectrum Analyzer 1166.1660.50 4/26/21
Schwarz
Weinschel Attenuator DC-18 GHz
901139 Corporation 48-20-34 20 dB 100W BK5859 5/4/21
Weinschel Attenuator DC-18 GHz
900819 Corporation 2 10 dB 5W BF0830 9/14/21
Test Personnel:
7)) 2
'-,—:fh.d.wq,- 3 é_:;-mg A December 14, 2020
Daniel W. Baltzell =5 — January 5, 2021
EMC Test Engineer Signature Dates of Test
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7 FCC Part 90.210 and Part 2.1053(a): Field Strength of Spurious Emissions; Part 90.543: Out of Band
Emissions Limit; ISED RSS-119 5.8.9.2: Out-of-band Emission Limit

7.1 Test Procedure

ANSI C63.26 section 5.5

The device uses digital modulation modulated to its maximum extent using a pseudo-random data sequence.

The spurious emissions levels were measured, and the device under test was replaced by a substitution
antenna connected to a signal generator. This signal generator level was then corrected by subtracting the
cable loss from the substitution antenna to the signal generator, and the gain of the antenna (dBi) was added
to achieve the EIRP level, then converted from the corrected signal generator level (dBm) to dBc, or dBW for
700 MHz band, and compared to the limit.

For emissions in the 1559-1610 band, Part 90.543(f) states: “For operations in the 763-775 MHz and 793-805
MHz bands, all emissions including harmonics in the band 1559-1610 MHz shall be limited to -70 dBW/MHz
equivalent isotropically radiated power (EIRP) for wideband signals, and -80 dBW EIRP for discrete emissions of
less than 700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be tested with an
antenna that is representative of the type that will be used with the equipment in normal operation.”

Additionally, radiated emissions were investigated with the licensed and unlicensed (DSS, DTS, NII) transmitters
transmitting simultaneously. No non-compliances were found.

The data below is representative of the data which was not attenuated more than 20 dB below the worst case
limits (narrowband); per FCC 2.1057(c), all other data need not be reported. It is narrowband data compared to
wideband limits.

7.2 Test Data

Table 7-1: Part 90.543(f): Out of Band Emissions Limit
Spectrum Signal
Frequency A%alyzer Gengerator (E?)lee Argginnna Corrected Limit Margin
(MHz) Level Level (dB) (dBi) (dBW) (dBW) (dB)
(dBuV) (dBm)
1596.025 -42.6 -41.5 1.1 15 -71.1 -70.0 -1.1
1598.025 -42.6 -41.4 1.1 15 -71.0 -70.0 -1.0
1604.025 -42.8 -41.7 1.1 1.5 -71.3 -70.0 -1.3
1609.975 -42.8 -41.7 1.1 15 -71.3 -70.0 -1.3

Measurement uncertainties shown for these tests are expanded uncertainties expressed at the 95% confidence
level using a coverage factor K=2. Measurement uncertainty: +4.6 dB

Results: Pass
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Table 7-2: Test Equipment Used For Testing Field Strength of Spurious Radiation
RTL Serial Calibration
Asset # Manufacturer Model Part Type Number Due Date
goog7g |  Rhein Tech AM3-1197-0005 | SMmeterantennamast, | o ,1q) N/A
Laboratories polarizing
901729 | ImsulatedWire | KPS-1503-3150- | gy RF cables 20 NA 10/29/21
Inc. KPR
901132 Par Electronics 806-902 (25W) UHF Notch Filter N/A 9/14/21
901727 | Imsulated Wire KPS-1503-360- SMK RF Cables 36” NA 9/14/21
Inc. KPR
901242 | Rhein Tech WRT-000-0003 | Wood rotating table N/A N/A
Laboratories
. Biconilog Antenna
901669 ETS-Lindgren 3142E (30 MHz — 6000 MHZ) 00166065 4/24/22
Horn Antenna
900321 EMCO 3161-03 (4.0 - 8.2 GH2) 9508-1020 5/17/21
Horn Antenna
900323 EMCO 3160-07 (8.2 - 12.4 GHz) 9605-1054 5/17/21
900772 EMCO 3161-02 Horn Antenna 9804-1044 5/17/21
(2 - 4 GHz)
901581 Rohde & FSU Spectrum Analyzer 1166.1660.50 4/26/21
Schwarz
901582 Rohde & 1167.0000.02 Signal Generator 101903 4/24/21
Schwarz

Test Personnel:

Daniel W. Baltzell

s < N A7 e
A e ,L;__Jf{ff.,{__'&:ﬁ A
. _l"

December 22-30, 2020

Test Engineer

Signhature

Dates of Tests
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8 FCC Part 2.1049(c)(1): Occupied Bandwidth; Part 90.210 Authorized Bandwidth; ISED RSS-119 5.5:
Channel Bandwidth, Authorized Bandwidth, Occupied Bandwidth and Spectrum Masks

Occupied Bandwidth - Compliance with the Emission Masks

8.1 Test Procedure

ANSI C63.26-2015, section 5.4

Device with digital modulation: Modulated to its maximum extent using a pseudo-random data sequence.

Part 90.210 Authorized Bandwidth

Applicable Emission Masks

Frequency Band Mask for I_Equipment Mask for Equipment
(MH2) _ With _ _ Without _
Audio Low Pass Filter Audio Low Pass Filter
Below 25 L. AOrB.....ooiiiiiiiii, AorC
25-50. . it B C
T2—T6..coiiiiiie e B C
150-174 2 oo B,D,orE..........ceeeoeeeeee... | C,D,0rE
150 Paging-only ........ccccceeveeeenn. B, C
220222 oot F e, F
421-5122 .o, B,D,orE..........ceeeoeeeeee... | C,D,0rE
450 Paging-only ...........ccouvvveneen. B, G
806—-809/851-854 ........ccovveruennne B H
809-824/854-869 35 .................. B G
896—901/935-940 ......coccvvririnnne L J
902-928 ... K K
929-930 ...coiiierrir e B G
4940-4990 MHz .........ccvvnnnn. LorM.iiieee LorM
5850-5925 4 ... ..iiiiiiieieee
All other bands ............... B C

1 Equipment using single sideband J3E emission must meet the requirements of Emission Mask A.
Equipment using other emissions must meet the requirements of Emission Mask B or C, as applicable.

2 Equipment designed to operate with a 25 kHz channel bandwidth must meet the requirements of Emission
Mask B or C, as applicable. Equipment designed to operate with a 12.5 kHz channel bandwidth must meet
the requirements of Emission Mask D, and equipment designed to operate with a 6.25 kHz channel
bandwidth must meet the requirements of Emission Mask E.

3 Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions
of §90.691.

4 DSRCS Roadside Unit equipment in the 5850-5925 MHz band is governed under subpart M of this part.

5 Equipment may alternatively meet the Adjacent Channel Power limits of §90.221.
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Spectrum Spectrum
Related SRSP for Aunthorized Masks for 3[“9.1"‘5 for
Frequency Band (MHz) Channelling Plan and Cllal.l_ll.]E] Bandwidth Equipment Fqu]pmem.
ERP Bandwidth (kHz) With W l[’hD-llT Audio
(kHz) Audio Filter Filter
6.25
, 12.5 See Section See Section
768-776 and 798-306 SRSP-511 . (Note 2) . 520
25 2-8. -
50
20 B .
25 G
806-821/851-866 SRSP_503 22 Y Y
and 821-824/866-860 s 195 1195 b 5
6.25 6 E E
896-001/935-040 SRSP-306 12.5 13.6 I (G) (Note 5
929-930 and 931-932 SRSP-304 (for paging) 25 20 B G
028-920/052-953 o 25 20 B G
and 032-032.5/041-041.5 SRSP-505 s 1105 > 5
e _
032.5-035/041.5-044 SRSP-507 2 20 B G
12.5 11.25 D D
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8.2 Test Data

Plot 8-1: Occupied Bandwidth —

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

806.0125 MHz; WB Analog; Mask B

®

Marker 1 [T1 ]
-66.08 dBv

Date: 21.DEC.2020 11:58:04

Ref 40 dBn 8065.912500000 MHz
Offfet 20 B
—3C (MY ) e = 3]
L [
e
YT
» AV N
A0 T T
- UU
-0
- 0
SPECT | | IB
&_TJA Ly W ol LA kll " A T IL A
Centexr 806.0125 Mz 2 kHz/ Sen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.99 dBn
Start Stop RBV Freq PmAbs PwmrRel A Limit
Hz Hz1 Hz1 1374 | [aBm] [dBc] [cB]
-100.000 k -50.000 k 300.00 805.951923 M -51.29 -87.39 -38.29
-50.000 k -20.000 k 300.00 805.991987 M —47.82 -83.92 -47.62
—-20.000 k -10.000 k 300.00 806.002244 M -0.06 -36.16 -9.86
10.000 k 20.000 k 300.00 806.022500 M -0.04 -36.14 -9.&4
20.000 k 50.000 k 300.00 806.032500 M —-44.16 -80.26 -43.96
50.000 k 100.000 k 300.00 806-106090 M -52.51 -88.61 -39.51
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Plot 8-2: Occupied Bandwidth — 815.0000 MHz; WB Analog; Mask B
Marker 1 [T1 ]
-62.40 B
Ref 40 dBn 814900000000 MHz
Ooffset 20 B
—3C Vil G g PASY
L [
1 R
I [ C
» AV N
AC T T
20
- I
A0 I
SPECT - 50 IR
é " [ lli F— . "
Center 815 MHz 2 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 22_37 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
H21 [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]
-100.000 k -50.000 k 300.00 814.901282 M -54.23 -82.74 -41.23
-50.000 k -20.000 k 300.00 814.975962 M -56.42 -84.92 -56.22
-20.000 k -10.000 k 300.00 814.989744 M -7.63 -36.13 -17.43
10.000 k 20.000 k 300.00 815.010000 M -7.88 -36.38 -17.68
20.000 k 50.000 k 300.00 815.020000 M -53.4 -8.44 -53.74
50.000 k 100.000 k 300.00 815.093590 M -56.44 -84.94 -43.44

Date: 21.DEC.2020 12:12:42
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Plot 8-3: Occupied Bandwidth — 823.9875 MHz; WB Analog; Mask B
Marker 1 [T1 ]
-50.04 cBr
Ref 40 dBn &23_.887500000 MHz
Ooffset 20 B
—3C Vi CHE PASY
L [
1 R
I [ C
» AV N
AC T T
20
!
-0
- g
SPECT | | ¥ I8
&_?J. ) P AL % ) ll [ ) L
Center 83.9875 20 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.93 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]
-100.000 k -50.000 k 300.00 823.8967/95 M -55.47 -91.56 -42.47
-50.000 k —-20.000 k 300.00 823.966987 M -43.37 -79.46 -43.17
-20.000 k -10.000 k 300.00 823.977244 M -0.08 -36.17 -9.88
10.000 k 20.000 k 300.00 823.997500 M -0.64 -36.73 -10.44
20.000 k 50.000 k 300.00 824.00/500 M -44.99 -81.08 -44.79
50.000 k 100.000 k 300.00 824.081090 M -53.62 -89.71 -40.62

Date: 21.DEC.2020 12:14:28
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Plot 8-4: Occupied Bandwidth — 824.9875 MHz (EF); WB Analog; Mask B
Marker 1 [T1 ]
-67.61 dBr
Ref 40 dBn 824_887500000 MHz
Ooffset 20 B
—3C Vil CHE PASY
L [
1 R
R [~
» LML
AC T T
- U
-0
- a0 i
SECT L g 1 u. e
H_& P PN [TI lk; bl il T D) |
Center 84.9875 Mz 20 kHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.92 dBm
Start Stop RBNV Freq PwmrAbs PwmrRel A Limit
Hz [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]
-100.000 k -50.000 k 300.00 824.89%6154 M -54.10 -90.18 -41.10
-50.000 k —-20.000 k 300.00 824.966987 M -43.85 -79.94 -43.65
—-20.000 k -10.000 k 300.00 824.977244 M 0.17 -35.91 -9.63
10.000 k 20.000 k 300.00 824.997500 M -0.16 -36.24 -9.9
20.000 k 50.000 k 300.00 825.007/500 M -44.46 -80.54 -44.26
50.000 k 100.000 k 300.00 825.078526 M -54.49 -90.57 -41.49

Date: 21.DEC.2020 12:15:02



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-5: Occupied Bandwidth — 851.0125 MHz; WB Analog; Mask B
Marker 1 [T1 ]
-67.86 cBn
Ref 40 cBn 850.912500000 M+
Offset 20 B
—3C Vi CHEgR [ PAST
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[ T T M
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40
SECT | b e
o ST N LAy Lo sl A g
Gerter 851.0125 MHz 20 kHz/ Sen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 29.99 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz Lg=d | Ig7d | g7 | [den]  [dBc] [cB]
-100.000 k -50.000 k 300.00 850.956731 M -53.20 -89.32 -40.20
-50.000 k -20.000 k 300.00 850.991987 M —42.10 -78.22 -41.90
-20.000 k -10.000 k 300.00 851.002244 M -0.09 -36.21 -9.89
10.000 k 20.000 k 300.00 851.022500 M -0.23 -36.36 -10.03
20.000 k 50.000 k 300.00 851.032500 M -44.38 -80.50 -44.18
50.000 k 100.000 k 300.00 851.086218 M -55.61 -91.73 -42.61
Date: 21.DEC.2020 12:15:44



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-6: Occupied Bandwidth — 860.0000 MHz; WB Analog; Mask B

Marker 1 [T1 ]
-64.89 ci

Date: 21.DEC.2020 12:16:16

Ref 40 dBn 859_.900000000 MHz
Offset 20 B
—3C Vi CHE PASY
L [
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——2C
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SPECT I_tu | { IR
| 7 - " Jaa MLL o 1l TN " ol
Center 860 MHz 2 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 30.00 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
H21 [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=])
-100.000 k -50.000 k 300.00 859.908654 M -55.79 -92.00 -42_.79
-50.000 k —-20.000 k 300.00 859.979808 M -43.68 -79.890 -43.48
—-20.000 k -10.000 k 300.00 859.989744 M 0.16 -36.04 -9.64
10.000 k 20.000 k 300.00 860.010000 M -0.54 -36.75 -10.34
20.000 k 50.000 k 300.00 860.020000 M —42.19 -78.39 -41.99
50.000 k 100.000 k 300.00 860.093590 M -56.48 -92.68 -43.48



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-7: Occupied Bandwidth — 868.9875 MHz; WB Analog; Mask B
Marker 1 [T1 ]
-65.37 c&n
Ref 40 cBn 868.887500000 M+
Offset 20 B
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SPECT -0 } I8
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Gerter 8589875 MHz 20 kHz/ Sen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 29.98 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz Lg=d | Ig7d | 1 [den]  [dBc] [cB]
-100.000 k -50.000 k 300.00 868.893910 M -54.55 -90.70 —-41.55
-50.000 k -20.000 k 300.00 868.967308 M -43.16 -79.32 -42.96
-20.000 k -10.000 k 300.00 868.977244 M 0.34 -35.81 -9.46
10.000 k 20.000 k 300.00 868.997500 M 0.05 -36.11 -9.75
20.000 k 50.000 k 300.00 869.007/500 M -41.78 -77.93 -41.58
50.000 k 100.000 k 300.00 869.086218 M -56.10 -92.26 -43.10
Date: 21.DEC.2020 12:16:56



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-8: Occupied Bandwidth — 869.9875 MHz (EF); WB Analog; Mask B
Marker 1 [T1 ]
-69.37
Ref 40 cBn 880.887500000 M+
Offset 20 B
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SPECT | 1 | a8
=0
n . ) | Uik " L
Gerter 850.9875 Mz 20 kHz/ Sen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 30.02 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz Lg=d | Ig7d | g7 | [den]  [dBc] [B]
-100.000 k -50.000 k 300.00 869.896154 M -55.49 -91.65 -42.49
-50.000 k -20.000 k 300.00 869.967308 M —44.06 -80.21 -43.86
-20.000 k -10.000 k 300.00 869.977244 M 0.29 -35.86 -9.51
10.000 k 20.000 k 300.00 869.997500 M -0.43 -36.59 -10.23
20.000 k 50.000 k 300.00 870.007500 M -42.02 -78.18 -41.82
50.000 k 100.000 k 300.00 870.078526 M -55.98 -92.14 -42.98
Date: 21.DEC.2020 12:17:34



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-9: Occupied Bandwidth — 806.0125 MHz; NPSPAC Analog; Mask B
Marker 1 [T1 ]
-66.08 cB
Ref 40 dBn 806.912500000 MHz
Ooffset 20 B
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Center 8060125 M1z 20 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.99 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
H21 [Ig=4 | 1 H21 [dBnl  [dBc] [[e=])
-100.000 k -50.000 k 300.00 805.951923 M -51.29 -87.39 -38.29
-50.000 k —-20.000 k 300.00 805.991987 M —47.82 -83.92 -47.62
—-20.000 k -10.000 k 300.00 806.002244 M -0.06 -36.16 -9.86
10.000 k 20.000 k 300.00 806.022500 M -0.04 -36.14 -9.&4
20.000 k 50.000 k 300.00 806-032500 M -44.16 -80.26 -43.96
50.000 k 100.000 k 300.00 806.106090 M -52.51 -88.61 -39.51

Date: 21.DEC.2020 11:58:04



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Plot 8-10: Occupied Bandwidth —

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

851.0125 MHz; NPSPAC Analog; Mask B

b

Marker 1 [T1 ]
—-67.86 cB

Date: 21.DEC.2020 12:15:44

Ref 40 dBn 850.912500000 MHz
Ooffset 20 B
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ST O Lh Lol sl A, jy
Center 8610125 Mz 20 kHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.99 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz 374 | Hz1 1374 | [dBm] [dBc] [cE]
-100.000 k -50.000 k 300.00 850.956731 M -53.20 -89.32 -40.20
-50.000 k —-20.000 k 300.00 850.991987 M —-42_.10 -78.22 -41.90
—-20.000 k -10.000 k 300.00 851.002244 M -0.09 -36.21 -9.89
10.000 k 20.000 k 300.00 851.022500 M -0.23 -36-36 -10.03
20.000 k 50.000 k 300.00 851.032500 M -44.38 -80.50 -44.18
50.000 k 100.000 k 300.00 851.086218 M -55.61 -91.73 -42.61



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.

360 Herndon Parkway
Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-11: Occupied Bandwidth — 806.0125 MHz; NB Analog; Mask B
Marker 1 [T1 ]
-53.04 cb&
Ref 40 dBn 806.912500000 MHz
Offset 20 B
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Bandwidth
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Date: 21.DEC.2020

Center 806.0125 MHz

2 kHz/ Soen 200 KHz
None
300 Hz Peak Poner 31.40 dBm

Stop RBW Freq PwmrAbs PwmrRel A Limit
[Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]
-50.000 k 300-00 805.916346 M -51.40 -87.54 -38.40
—-20.000 k 300-00 805.987179 M —46.71 -82.86 -46.51
-10.000 k 300-00 806.002244 M -22.64 -58.79 -32.44
20.000 k 300.00 806.022500 M -23.36 -59.51 -33.16
50.000 k 300.00 806.037179 M -48.06 -84.20 -47.86
100.000 k 300-00 806.108654 M -50.26 -86.40 -37-26

12:36:52



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-12: Occupied Bandwidth — 806.0125 MHz; NB Analog; Mask D (ISED)

Ref 35 dBn

ECOERZLLE =i 20
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SPECT IR
| Wy |
Canter 806.0125 Mz 10 KHz/ Soen 100 KHz

Tx Chanrel None
Bandwidth 11.25 kHz Power 36-02 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 [Lg=4 | 1 H21 [dBnl  [dBc] [[e=])
-50.000 k -12.500 k 100.00 805.999863 M -50.38 -865.40 -30.38
-12.490 k -5.625 k 100.00 806.000010 M -38.68 -74.70 -3.48
5625 k 12.500 k 100.00 806.-019943 M —2.20 -38.2 -3.78
12.510 k 50.000 k 100.00 806.025137 M —44.01 -80.03 -24.01
Date: 21.DEC.2020 13:26:20



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-13: Occupied Bandwidth — 815.0000 MHz; NB Analog; Mask B
Marker 1 [T1 ]
-58.62 B
Ref 40 dBn 814900000000 Mz
Oofffet 20 B
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Canter 815 MHz 20 KHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 31.17 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
-100.000 k -50.000 k 300.00 814.903846 M -52.47 -88.52 -39.47
-50.000 k -20.000 k 300.00 814.979487 M -52.82 -88.87 -52.62
-20.000 k -10.000 k 300.00 814.989744 M -22.95 -59.00 -32.75
10.000 k 20.000 k 300.00 815.010000 M -22.83 -58.88 -32.63
20.000 k 50.000 k 300.00 815.020513 M -52.82 -83.87 -52.62
50.000 k 100.000 k 300.00 815.096154 M -51.25 -87.29 -38.25

Date: 21.DEC.2020 12:37:27



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-14: Occupied Bandwidth — 815.0000 MHz; NB Analog; Mask D (ISED)
Ref 35 dBn
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Center 815 MHz 10 KHz/ Soen 100 kHz
Tx Chanrel None
Bandwidth 11.25 kHz Power 36-04 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 [Lg=4 | 1 H21 [dBnl  [dBc] [[e=]]
-50.000 k -12.500 k 100.00 814.987363 M -43.84 -79.88 -23.84
-12.490 k -5.625 k 100.00 814.992557 M —2.18 -38.2 -3.75
5625 k 12.500 k 100.00 815.007443 M —2.28 -38.32 -3.86
12.510 k 50.000 k 100.00 815.015534 M -50.72 -86.76 -30.72
Date: 21.DEC.2020 13:27:29



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-15: Occupied Bandwidth — 823.9875 MHz; NB Analog; Mask B
Marker 1 [T1 ]
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Date: 21.DEC.2020 12:38:03

Center 83.9875 M1z 20 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 31.16 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]

-100.000 k -50.000 k 300.00 823.891667 M -54.47 -90.54 -41.47
-50.000 k —-20.000 k 300.00 823.967308 M -51.34 -87.40 -51.14
—-20.000 k -10.000 k 300.00 823.977244 M -22.18 -58.24 -31.98

10.000 k 20.000 k 300.00 823.997500 M -22.99 -59.06 -3X.79
20.000 k 50.000 k 300.00 824.008013 M -51.15 -87.21 -50.95
50.000 k 100.000 k 300.00 824.037821 M -53.70 -89.76 -40.70



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-16: Occupied Bandwidth — 823.9875 MHz; NB Analog; Mask D (ISED)
Ref 35 cBn
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Certer 823.9875 MHz 10 KHz/ Sen 100 KHz
Tx Chanrel None
Bandwidth 11.25 kHz Poner 36.23 dBn
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 Lg=d | Ig7d | 1 [den]  [dBc] [aB]
-50.000 k -12.500 k 100.00 823.974863 M —43.91 -80.14 -23.91
-12.490 k -5.625 k 100.00 823.975010 M -37.28 -73.51 -2.08
5.625 k 12.500 k 100.00 823.994943 M -1.94 -38.17 -3.52
12.510 k 50.000 k 100.00 824.000137 M -42_.65 -78.89 -22.65

Date: 21.DEC.2020 13:38:13



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-17: Occupied Bandwidth — 824.9875 MHz (EF); NB Analog; Mask B
Marker 1 [T1 ]
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Date: 21.DEC.2020 12:38:40

Center 84.9875 Mz 20 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 31.21 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]

-100.000 k -50.000 k 300.00 824.891346 M -53.97 -90.06 -40.97
-50.000 k —-20.000 k 300.00 824.966026 M -50.61 -86.70 -50.41
—-20.000 k -10.000 k 300.00 824.977244 M -22.77 -58.86 -3X.57

10.000 k 20.000 k 300.00 824.997500 M -22.48 -58.57 -32.28
20.000 k 50.000 k 300.00 825.011218 M -50.07 -86.16 -49.87
50.000 k 100.000 k 300.00 825.081090 M -54.50 -90.59 -41.50



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-18: Occupied Bandwidth — 851.0125 MHz; NB Analog; Mask B
Marker 1 [T1 ]
-80.26 dBv
Ref 40 dBn 850.912500000 MHz
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Catter 8510125 VHz 2 kHz/ Soen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 31.36 dBm
Start Stop RBWNV Freq PwrAbs PmrRel ALimit
[Hz 1374 | = H=1 [dBi] [dBc] [cE]
-100.000 k -50.000 k 300.00 850.950000 M -54.38 -90.57 -41.38
-50.000 k -20.000 k 300.00 850.991346 M -51.58 -87.77 -51.38
—20.000 k —10.000 k 300.00 851.002244 M -22.24 -58.43 -32.04
10.000 k 20.000 k 300.00 851.022500 M -22.34 -58.53 -32.14
20.000 k 50.000 k 300.00 851.043269 M -52.67 -83.86 -52.47
50.000 k 100.000 k 300.00 851.071474 M -55.08 -91.26 -42.08

Date: 21.DEC.2020 12:39:19



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-19: Occupied Bandwidth — 851.0125 MHz; NB Analog; Mask D (ISED)
Ref 35 dBn
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Center 8610125 Mz 10 kHz/

Tx Channel

Bandwidth 1125 kHz Poner
Start Stop RBW Freq PwrAbs
1374 | 374 | Hz1 1374 | [dBn]

-50.000 k -12.500 k 100.00 850.999863 M -40.24

-12.490 k -5.625 k 100.00 851.005057 M -1.75
5.625 k 12.500 k 100.00 851.024938 M -37.66
12.510 k 50.000 k 100.00 851.025137 M -40.27

Date: 21.DEC.2020 13:40:31
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Plot 8-20: Occupied Bandwidth —

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

860.0000 MHz; NB Analog; Mask B

Ref 40 dBn
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Date: 21.DEC.2020 12:41:13

Center 860 MHz 2 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 31.43 dBn

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
H21 [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]

-100.000 k -50.000 k 300.00 859.903846 M -54.69 -90.93 -41.69
-50.000 k —-20.000 k 300.00 859.973077 M -52.00 -83.23 -51.80
—-20.000 k -10.000 k 300.00 859.989744 M -22.66 -58.90 -32.46

10.000 k 20.000 k 300.00 860.010000 M -22.59 -58.83 -32.39
20.000 k 50.000 k 300.00 860-021154 M -49.47 -85.70 -49.27
50.000 k 100.000 k 300.00 860.093590 M -55.19 -91.42 -42.19



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162

Standards: FCC Part 90/ISED RSS-119

Report #: 2020127TNF

Plot 8-21: Occupied Bandwdth — 860.0000 MHz; NB Analog; Mask D (ISED)
Ref 35 dBn
ECOERZLLE =i 20
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L6 i - ! e ey
Canter 880 MHz 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz Poner 36.41 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
-50.000 k -12.500 k 100.00 859.987363 M -41.14 -77.55 -21.14
-12.490 k -5.625 k 100.00 859.987562 M -36.80 -73.21 -1.98
5.625 k 12.500 k 100.00 860.012438 M -37.56 -73.97 -2.82
12.510 k 50.000 k 100.00 860.012637 M -39.17 -75.58 -19.17

Date: 21.DEC.2020 13:41:24
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-22: Occupied Bandwidth — 868.9875 MHz; NB Analog; Mask B
Marker 1 [T1 ]
-80.42 dBv
Ref 40 dBn 863887500000 MHz
Offget 20 B
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SECT L uj e
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Catter 853.9875 MHz 2 kHz/ Soen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 31.62 dBm
Start Stop RBWNV Freq PwrAbs PmrRel ALimit
[Hz 1374 | = H=1 [dBi] [dBc] [cE]
-100.000 k -50.000 k 300.00 868.891346 M -55.02 -91.20 -42.02
-50.000 k —20.000 k 300.00 868.963462 M -50.88 -87.06 -50.68
-20.000 k -10.000 k 300.00 868.977244 M -22.73 -58.91 -32.53
10.000 k 20.000 k 300.00 868.997500 M -22.70 -58.89 -32.50
20.000 k 50.000 k 300.00 869.012821 M -52.81 -89.00 -52.61
50.000 k 100.000 k 300.00 869.082051 M -54.36 -90.55 -41.36

Date: 21.DEC.2020 12:41:44



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-23: Occupied Bandwidth — 868.9875 MHz; NB Analog; Mask D (ISED)
Ref 35 cBn
ECOERZLLE =i 20
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Canter 8638.9875 Mz 10 KHz/ Soen 100 kHz
Tx Chanrel None
Bandwiidth 11.25 KHz Poner 36.27 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
21 1 Hz1 1 [l  [aBc] B8]
-50.000 k -12.500 k 100.00 868.974863 M -45.34 -81.61 -25.34
—12.490 k -5.625 k 100.00 868.980067 M —2.06 -38.32 -3.62
5.625 k 12.500 k 100.00 868.994943 M -2.05 -38.31 -3.63
12.510 k 50.000 k 100.00 869.000137 M -38.18 -74.44 -18.18
Date: 21.DEC.2020 13:42:19
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-24: Occupied Bandwidth — 869.9875 MHz (EF); NB Analog; Mask B
Marker 1 [T1 ]
-50.65 cin
Ref 40 cBn 880.887500000 M+
Offset 20 B
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SPECT | A | a8
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Gerter 850.9875 Mz 20 kHz/ Sen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 31.46 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz Lg=d | Ig7d | g7 | [den]  [dBc] [cB]
-100.000 k -50.000 k 300.00 869.934936 M -55.32 -91.55 -42.32
-50.000 k -20.000 k 300.00 869.956090 M -52.24 -88.46 -52.04
-20.000 k -10.000 k 300.00 869.977244 M -22.39 -58.61 -32.19
10.000 k 20.000 k 300.00 869.997500 M -21.98 -58.21 -31.78
20.000 k 50.000 k 300.00 870.020833 M -51.40 -87.62 -51.20
50.000 k 100.000 k 300.00 870.061859 M -55.43 -91.65 -42.43
Date: 21.DEC.2020 12:42:25
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-25: Occupied Bandwidth — 806.0125 MHz; WB 2-level FSK 9600; Mask G (ISED)
Ref 40 cBm
Offfet 20 B 1
—3C VT m PASS
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SE=CT L LA A}j \L.'.‘L IR
Carter 806.0125 Mz 20 kHz/ Soen 20 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.67 dBn
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100.000 k -50.000 k 300.00 805.945513 M -53.11 -95.27 -40.11
-50.000 k -17.800 k 300.00 805.993910 M -23.43 -65.60 —4.23
-17.800 k -10.000 k 300.00 805.94700 M -22.94 -65.10 -3.74
10.000 k 17.800 k 300.00 806.030128 M -22.47 -64.63 -3.91
17.800 k 50.000 k 300.00 806.0304499 M -23.54 -65.70 4.3
50.000 k 100.000 k 300.00 806.076923 M -52.70 -94.86 -39.70

Date: 21.DEC.2020 14:49:17
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-26: Occupied Bandwidth — 806.0125 MHz; WB 2-level FSK 9600; Mask H
Verker 1 [T ]
-53.59 cBr
Ref 40 cBn 806062500000 MHz
Offet 20 B ]
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Center 8060125 M1z 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 8 kHz Powner 32.85 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | Hz1 Hz1 1374 | [dBm] [dBc] [cE]
-50.000 k -25.000 k 300.00 805.986378 M -54.83 -87.68 —41.83
-25.000 k -19.400 k 300.00 805.992628 M -34.43 -67.28 -9.85
-19.400 k -15.000 k 300.00 805.993750 M -31.11 -63.96 -9.58
-15.000 k -11.290 k 300.00 806.001122 M -10.25 -43.10 -4.93
-11.290 k -8.500 k 300.00 806.003686 M -0.90 -33.75 -0.14
-8.500 k -5.800 k 300.00 806.04167 M -0.19 -33.04 -1.08
-5.800 k —4.000 k 300.00 806.006731 M 7.50 -25.35 -10.00
4_.000 k 5.800 k 300.00 806.017949 M 9.16 -23.69 -11.72
5.800 k 8.500 k 300.00 806.020833 M -1.36 -34.21 -2.25
8.500 k 11.290 k 300.00 806-021000 M -1.52 -34.37 -1.32

Date: 21.DEC.2020 16:21:12
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-27: Occupied Bandwidth — 815.0000 MHz; WB 2-level FSK 9600; Mask G
Ref 40 cBn
Offset 20 B
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Certer 815 MHz 20 kHz/ Sen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 29.51 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 Lg=d | Ig7d | g7 | [den]  [dBc] [caB]
-100.000 k -50.000 k 300.00 814.906731 M -53.90 -95.17 -40.90
-50.000 k -17.800 k 300.00 814.980769 M -22.76 -64.04 -3.56
-17.800 k -10.000 k 300.00 814.982200 M -22.45 -63.72 -3.25
10.000 k 17.800 k 300.00 815.017628 M -23.23 -64.50 -4.67
17.800 k 50.000 k 300.00 815.017999 M -23.38 -64.66 —4.18
50.000 k 100.000 k 300.00 815.091667 M -52.31 -93.59 -39.31

Date: 21.DEC.2020 14:52:25
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-28: Occupied Bandwidth — 823.0125 MHz; WB 2-level FSK 9600; Mask G
Ref 40 dBn
Offfet 20 dB i
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Carter £23.9875 Mz 20 kHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.18 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100. -50.000 k 300.00 823.933974 M -53.11 -94.39 -40.11
-50. -17.800 k 300.00 823.968590 M -23.67 -64.96 —4.47

k

k

k -10.000 k 300.00 823.969700 M -22.22 -63.50 -3.02
Kk -63.38 4.73
k

k

-93.99 -39.70

Date: 21.DEC.2020 14:54:30
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-29: Occupied Bandwidth — 824.9875 MHz 9 (EF); WB 2-level FSK 9600; Mask G
Ref 40 dBn
Offs d 1
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Center 84.9875 Mz 20 kHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.61 dBn
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100.000 k -50.000 k 300.00 824.8M4551 M -54.37 -95.42 -41.37
-50.000 k -17.800 k 300.00 824.969231 M -24.01 -65.06 -4.81
-17.800 k -10.000 k 300.00 824.9697/00 M -22.04 -63.09 2.84
10.000 k 17.800 k 300.00 825.006128 M -22.33 -63.38 -3.77
17.800 k 50.000 k 300-00 825.005769 M -24.76 -65.81 -5.56
50.000 k 100.000 k 300.00 825.048718 M -53.54 -94.59 -40.54

Date: 21.DEC.2020 14:55:31
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-30: Occupied Bandwidth — 851.0125 MHz; WB 2-level FSK 9600; Mask G (ISED)
Ref 40 cBn
OFffet 20 o i
—3C VAT \;ﬁ‘: PASY
- N
= i
e /Al \“m
| JJA AN v
e A, A
(= ] |
SECT :_m J’ 'Lk " I8
e T O U L T NS ST IO
Gerter 851.0125 MHz 20 kHz/ Sen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 29.74 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 Lg=d | Ig7d | 1 [den]  [dBc] [caB]
-100. -50.000 k 300.00 850.921154 M -53.90 -94.76 -40.90
-50. -17.800 k 300.00 850.993910 M -23.59 -64.46 —4.39

17.800 k 300.00 851.030128 M -23.47 -64.34 -4.91
50.000 k 300.00 851.080449 M -23.63 -64.50 —4.43
88

k

k

k -10.000 k 300.00 850.994872 M -22.81 -63.67 4.25
Kk

k

k 100.000 k 300.00 851.064423 M -52.01 -92.

-39.01

Date: 21.DEC.2020 14:56:16
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-31: Occupied Bandwidth — 851.0125 MHz; WB 2-level FSK 9600; Mask H
Marker 1 [T1 ]
-50.65 &
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Gerter 851.0125 MHz 10 KHz/ Sen 100 KHz
Tx Chanrel None
Bandwidth 8 kHz Poner 32.85 dBm
Start Stop RBN Freq PwrAbs ALImit

Lg=d | HA1 H1 Lg=d | [dBnil

F
g

-50.000 k -25.000 k 300.00 850.985737 M -56.09 -43.09
—-25.000 k -19.400 k 300.00 850.992999 M -33.77 -66.62 -9.92
-19.400 k -15.000 k 300.00 850.993750 M -30.45 -63.30 -8.91
-15.000 k -11.290 k 300.00 851.001122 M -10.87 -43.72 -5.55
-11.200 k -8.500 k 300.00 851.008526 M -1.54 -34.39 -0.49
-8.500 k -5.800 k 300.00 851.004006 M -1.91 -34.76 -1.71
-5.800 k —4.000 k 300.00 851.007212 M 13.27 -19.58 -9.15

4.000 k 5.800 k 300.00 851.017628 M 12.16 -20.69 -11.80

5.800 k 8.500 k 300.00 851.020673 M 0.34 -32.51 -1.60

8.500 k 11.290 k 300.00 851.021314 M -1.42 -34.27 -0.66

Date: 21.DEC.2020 16:24:32
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-32: Occupied Bandwidth — 860.0000 MHz; WB 2-level FSK 9600; Mask G
Ref 40 dBn
Offfet 20 dB i
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Canter 880 MHz 20 KHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 28.79 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
-100. -50.000 k 300.00 859.949679 -52.70 -93.51 -39.70
-50. -17.800 k 300.00 859.981731 2251 -63.32 -3.31

-21.17 -61.99 -3.80
-22.21 -63.02 -3.65
-24.46 -65.27 -5.26
-53.54 -94.35 -40.%4

17.800 k 300.00 860.017628
50.000 k 300.00 860.017949

k
k
k —-10.000 k 300.00 859.982692
Kk
k
k 100.000 k 300.00 860.090385

=TI
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-33: Occupied Bandwidth — 868.9875 MHz; WB 2-level FSK 9600; Mask G
Ref 40 cBn
OFffet 20 o i
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Certer 863.9875 Mz 20 KHz/ Sen 200 Kz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 29.83 dBn
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 Lg=d | Ig7d | 1 [den]  [dBc] [cB]

k -50.000 k 300.00 868.895833 M -52.70 -95.54 -39.70
k -17.800 k 300.00 868.968269 M -22.43 -65.27 -3.23
k -10.000 k 300-00 868.970192 M -20.37 -63.21

k 17.800 k 300.00 869.005128 M -22.22 -65.06 -3.
k 50.000 k 300.00 869.005449 M -—-22.77 -65.6

k 100.000 k 300.00 869.042628 M -53.11 -95.95 -40.
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-34: Occupied Bandwidth — 869.9875 MHz (EF); WB 2-level FSK 9600; Mask G
Ref 40 cBm
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Carter 860.9875 M-z 20 kHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.11 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 (1374 | [dBm] [dBc] [cE]
—100. -50.000 k 300.00 869.905769 M -53.54 -94.53 -40.54
-50. -17.800 k 300.00 869.969231 M -23.06 -64.05 -3.86

-62
17.800 k 300.00 870.005128 M -23.64 -64.
50.000 k 300.00 870.006090 M -23.99 -64

k
k
k -10.000 k 300.00 869.970192 M -21.45
Kk
k
k 100.000 k 300.00 870.047115 M -53.90 -94.
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID's: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-35: Occupied Bandwidth — 806.0125 MHz; NPSPAC 2-level FSK 9600; Mask G (ISED)
Ref 40 cBm
Offfet 20 B 1
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Center 8060125 Mz 20 KHz/ Soen 20 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.87 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1974 | Hz1 Hz1 1974 | [cBn] [dBc] [cE]
-100. -50.000 k 300.00 805.918590 M -53.90 -94.41 -40.90
-50. —17.800 k 300.00 805.993910 M . -81.08 -21.36

o8
50.000 k 300.00 806-030449 M -82.60 -22.89

k
k
k -10.000 k 300.00 806.002244 M -48.04 -16.37
Kk
k
k 100.000 k 300.00 806.112500 M -93.63 -40.11

-40.56
—-7.52
17.800 k 300.00 806.022500 M -6.57 -47. -16.37
-42_09
-53.11
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID's: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-36: Occupied Bandwidth — 806.0125 MHz; NPSPAC 2-level FSK 9600; Mask H
Marker 1 [T1 ]
-50.99 ot
Ref 40 dBn 806062500000 MHz
Offet 20 B8 4 | \
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Center 8060125 Mz 10 kHz/ Soen 100 KHz
Tx Chanrel None
Bandwidth 8 kHz Poner 40.80 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1974 | Hz1 Hz1 1974 | [cBn] [dBc] [cE]
-50.000 k —-25.000 k 300.00 805.986538 M -47.06 -87.86 -39.86
—25.000 k -19.400 k 300.00 805.987821 M -47.80 -838.60 -18.23
-19.400 k -15.000 k 300.00 805.993109 M -39.93 -80.73 -22.43
-15.000 k -11.290 k 300.00 806.001122 M -11.17 -51.97 -11.85
-11.290 k -8.500 k 300-00 806.-003686 M 0.35 -40.46 -4.89
-8.500 k -5.800 k 300.00 806.004006 M 0.86 -39.94 4.HA
-5.800 k -4.000 k 300.00 806.006891 M 14.42 -26.38 -10.91
4.000 k 5.800 k 300.00 806.018109 M 12.24 -28.56 -13.10
5.800 k 8.500 k 300.00 806.020833 M 0.48 -40.32 -6.41
8.500 k 11.290 k 300.00 806.021154 M 0.77 -40.08 -4.76

Date: 21.DEC.2020 16:28:02



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-37: Occupied Bandwidth — 851.0125 MHz; NPSPAC 2-level FSK 9600; Mask G (ISED)
Ref 40 dBn
Offs d 1
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Center 860 MHz 2 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 29.32 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100.000 k -50.000 k 300.00 859.932372 M -54.86 -9A4.949 -41.86
-50.000 k -17.800 k 300.00 859.981731 M -39.01 -79.09 -19.81
-17.800 k -10.000 k 300.00 859.989103 M —-6.49 -46.56 -12.95
10.000 k 17.800 k 300.00 860.010000 M —7.24 47.32 -17.04
17.800 k 50.000 k 300-00 860.017999 M -38_.79 -78.86 -19.59
50.000 k 100.000 k 300.00 860.054487 M -53.54 -93.61 -40.54

Date: 21.DEC.2020 15:10:05



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID's: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-38: Occupied Bandwidth — 851.0125 MHz; NPSPAC 2-level FSK 9600; Mask H
Marker 1 [T1 ]
-55.85 ot
Ref 40 dBn 850962500000 MHz
Offfet 20 B ¢ | \
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Center 851.0125 Mz 10 kHz/ Soen 100 KHz
Tx Chanrel None
Bandwidth 8 kHz Poner 41.23 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1974 | Hz1 Hz1 1974 | [cBn] [dBc] [cE]
-50.000 k —-25.000 k 300.00 850.986218 M -47.27 -88.50 -40.42
—25.000 k -19.400 k 300.00 850.988301 M -47.57 -838.80 -19.45
-19.400 k -15.000 k 300.00 850.995513 M -33.21 -74.45 -23.36
-15.000 k -11.290 k 300.00 851.001122 M -12.11 -53.34 -13.14
-11.290 k -8.500 k 300-00 851.003846 M 0.13 -41.10 5.75
-8.500 k -5.800 k 300.00 851.004167 M 1.63 -39.60 -5.61
-5.800 k -4.000 k 300.00 851.007212 M 17.70 -23.53 -11.06
4.000 k 5.800 k 300.00 851.0179499 M 12.65 -28.58 -14.58
5.800 k 8.500 k 300.00 851.020673 M 0.83 -40.41 -7.47
8.500 k 11.290 k 300.00 851.021154 M -0.29 -41.52 -6.16

Date: 21.DEC.2020 16:27:04



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-39: Occupied Bandwidth — 806.0125 MHz; NB 2-Level FSK 9600; Mask H
Marker 1 [T1 ]
-53.91 B
Ref 40 cBn 806062500000 M+
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Center 8060125 M1z 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 8 kHz Poner 41.12 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | Hz1 Hz1 1374 | [dBm] [dBc] [cE]
-50.000 k -25.000 k 300.00 805.987179 M -45.30 -86.42 -38.42
-25.000 k -19.400 k 300.00 805.987660 M —46.23 -87.35 -16.62
-19.400 k -15.000 k 300.00 805.993590 M -48.45 -89.58 -32.76
-15.000 k -11.290 k 300.00 806.001122 M -26.48 -67.60 -27.48
-11.290 k -8.500 k 300.00 806.0032056 M -9.94 -51.06 -14.63
-8.500 k -5.800 k 300.00 806.006410 M 3.48 -37.64 -18.44
-5.800 k —4.000 k 300.00 806.006731 M 4.54 -36.59 -19.29
4_.000 k 5.800 k 300.00 806.017788 M 7.54 -33.58 -21.20
5.800 k 8.500 k 300.00 806.020673 M -11.86 -52.98 -20.13
8.500 k 11.290 k 300.00 806-021314 M -9.12 -50.25 -14.68

Date: 21.DEC.2020 16:29:47



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170

http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119

Report #: 2020127TNF

Plot 8-40: Occupied Bandwidth — 806.0125 MHz; NB 2-Level FSK 9600; Mask D (ISED)
Ref 35 cBn
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Certer 8060125 Mz 10 KHz/ Sen 100 Kz
Tx Chanrel None
Bandwidth 11.25 kHz Poner 33.58 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
H= 1374 | = H=1 [dBi] [dBc] [cE]
-50.000 k —12.500 k 100.00 805.999463 M -47.68 -81.26 -26.46
-12.490 k -5.625 k 100.00 806.0083059 M -22.28 -55.86 -9.29
5.625 k 12.500 k 100.00 806.023039 M -29.91 -63.49 -8.97
12.510 k 50.000 k 100.00 806.025237 M —46.21 -79.79 -24.99

Date: 21.DEC.2020 14:07:14



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID's: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-41: Occupied Bandwidth — 815.0000 MHz; NB 2-Level FSK 9600; Mask G
Ref 40 dBn
Offfet 20 B
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Center 815 Mz 20 KHz/ Soen 20 KHz
Tx Chanrel None
Bandwidth 300 Hz Peak Poner 32.69 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1974 | Hz1 Hz1 1974 | [cBn] [dBc] [cE]
—100.000 k -50.000 k 300.00 814.949679 M -53.11 -9Y4.58 -40.11
-50.000 k -17.800 k 300.00 814.981731 M -47.69 -89.16 -28.49
—-17.800 k -10.000 k 300.00 814.989423 M -18.82 -60.29 -26.48
10.000 k 17.800 k 300.00 815.010256 M -20.50 -61.97 -29.35
17800 k 50.000 k 300.00 815.017999 M -47.47 -83.94 -28.27
50.000 k 100.000 k 300.00 815.0¢4231 M -53.90 -95.36 -40.90

Date: 21.DEC.2020 15:20:39



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-42; Occupied Bandwidth — 815.0000 MHz; NB 2-Level FSK 9600; Mask D (ISED)

Ref 35 cBn
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Center 815 MHz 10 KHz/ Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz Powner 33.87 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [aBm] [dBc] [cE]
-50.000 k -12.500 k 100.00 814.987363 M -45.17 -79.04 -23.37
-12.490 k -5.625 k 100.00 814.987862 M -40.18 -74.05 -7.54
5.625 k 12.500 k 100.00 815.0099490 M -25.99 -59.86 -9.41
12.510 k 50.000 k 100.00 815.012737 M -47.49 -81.35 -25.68

Date: 21.DEC.2020 14:08:32



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-43: Occupied Bandwidth —823.0125 MHz; NB 2-level FSK 9600; Mask G
Ref 40 dBn
Offfet 20 B 1
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Carter £23.9875 Mz 20 kHz/ Soen 20 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 32.43 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100.000 k -50.000 k 300.00 823.889744 M -53.54 -94.49 -40.54
-50.000 k -17.800 k 300.00 823.969231 M -48.59 -89.54 -29.39
-17.800 k -10.000 k 300.00 823.976923 M -18.43 -59.38 -26.08
10.000 k 17.800 k 300.00 823.997500 M -17.28 -58.24 -27.08
17800 k 50.000 k 300.00 824.005449 M -47.26 -83.21 -28.06
50.000 k 100.000 k 300.00 824.052885 M -53.90 -94.85 -40.90

Date: 21.DEC.2020 15:21:37



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-44: Occupied Bandwidth — 823.0125 MHz; NB 2-level FSK 9600; Mask D (ISED)
Ref 35 dBn
ECOERZLLE =i 20
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Center 83.9875 M1z 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz Poner 33.74 dBn
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
-50.000 k -12.500 k 100.00 823.974663 M -46.55 -80.29 -24.77
-12.490 k -5.625 k 100.00 823.977560 M -25.99 -59.73 -9.36
5.625 k 12.500 k 100.00 823.997040 M -22.10 -55.84 -8.42
12.510 k 50.000 k 100.00 824.000137 M -45.02 -78.77 -23.24
Date: 21.DEC.2020 13:59:51



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation
Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162
Part 90/ISED RSS-119
Report #: 2020127TNF

Standards: FCC

Plot 8-45: Occupied Bandwidth — 824.0125 MHz (EF); NB 2-level FSK 9600; Mask G
Ref 40 dBn
Offfet 20 B y
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Center 84.9875 Mz 20 kHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 33.33 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
-100.000 k -50.000 k 300.00 824.891026 M -52.01 -93.99 -39.01
-50.000 k -17.800 k 300.00 824.9679499 M -48.11 -90.08 -28.91
-17.800 k -10.000 k 300.00 824.977244 M -16.42 -58.39 -25.26
10.000 k 17.800 k 300.00 824.997500 M -18.33 -60.31 -28.13
17.800 k 50.000 k 300.00 825.0054499 M —49.31 -91.29 -30.11
50.000 k 100.000 k 300.00 825.044872 M -53.54 -95.51 -40.54

Date: 21.DEC.2020 15:22:31



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-46: Occupied Bandwidth — 851.0125 MHz; NB Level FSK 9600; Mask H
Verker 1 [T ]
2.2 Bt
Ref 40 cBn 850962500000 MHz
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Center 8610125 Mz 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 8 kHz Poner 41.17 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 [ Lg=4 | 1 H21 [dBn]l  [dBc] [[e=]]
-50.000 k -25.000 k 300.00 850.986859 M —47.89 -89.06 -41.06
-25.000 k -19.400 k 300.00 850.987821 M -49.94 -91.12 -20.75
-19.400 k -15.000 k 300.00 850.993910 M -47.80 -838.97 -33.12
-15.000 k -11.290 k 300.00 851.000801 M -28.02 -69.20 -28.64
-11.290 k -8.500 k 300.00 851.003365 M -8.75 -49.983 -13.79
-8.500 k -5.800 k 300.00 851.006090 M 1.21 -39.96 -18.66
-5.800 k —4.000 k 300.00 851.006731 M 582 -35.36 -18.06
4_.000 k 5.800 k 300.00 851.017628 M 9.73 -31.44 -20.60
5.800 k 8.500 k 300.00 851.020833 M -10.50 -51.68 -17.77
8.500 k 11.290 k 300.00 851.021154 M -9.42 -50.60 -15.32

Date: 21.DEC.2020 16:30:38



http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

c

lient: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8
ID’'s: OWDTR-0162-E/3636B-0162

Standards: FCC

Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-47 Occupied Bandwidth — 851.0125 MHz; NB 2-Level FSK 9600; Mask D (ISED)
Ref 35 dBn
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Date: 21.DEC.2020 14:01:42

Center 8610125 Mz 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz Poner 34.96 dBn

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 [Lg=4 | 1 H21 [dBnl  [dBc] [[e=]]
-50.000 k -12.500 k 100.00 850.999763 M -45.71 -80.68 -25.71
-12.490 k -5.625 k 100.00 851.001861 M -31.26 -66.22 -9.54
5.625 k 12.500 k 100.00 851.022540 M -26.12 -61.09 -8.81
12.510 k 50.000 k 100.00 851.025237 M -46.82 -81.79 -26.8



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-48: Occupied Bandwidth — 860.0000 MHz; NB 2-Level FSK 9600; Mask G
Ref 40 cBn
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Center 860 MHz 2 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 32.43 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
H21 [Ig=4 | 1 H21 [dBn]l  [dBc] [[e=]]
-100.000 k -50.000 k 300.00 859.9307/69 M -54.37 -95.22 -41.37
-50.000 k -17.800 k 300.00 859.980449 M -48.59 -89.44 -29.39
-17.800 k -10.000 k 300.00 859.989744 M -16.85 -57.71 -25_70
10.000 k 17.800 k 300.00 860.010000 M -20.25 -61.10 -30.05
17.800 k 50.000 k 300.00 860.017999 M -46.48 -87.34 -27.28
50.000 k 100.000 k 300.00 860.097436 M -52_.70 -93.56 -39.70

Date: 21.DEC.2020 15:23:24



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-49: Occupied Bandwidth — 860.0000 MHz; NB 2-Level FSK 9600; Mask D (ISED)
Ref 35 dBn
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Carter 860 MHz 10 KHz/ Soen 100 KHz
Tx Channel None
Bandwidth 1125 kHz Poner 33.87 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
-50.000 k -12.500 k 100.00 859.987063 M -45.63 -79.50 -24.55
-12.490 k -5.625 k 100.00 859.989760 M -28.93 -62.80 -10.12
5.625 k 12.500 k 100.00 860.010739 M -30.12 -63.99 -7.73
12.510 k 50.000 k 100.00 860.012637 M -45.47 -79.34 -24.39
Date: 21.DEC.2020 14:02:52



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-50: Occupied Bandwidth — 868.9875 MHz; NB 2-Level FSK 9600; Mask G
Ref 40 cBm
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Carter 863.9875 Mz 20 kHz/ Soen 20 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 33.47 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100. -50.000 k 300.00 868.932372 M -53.90 -95.19 -40.90
-50. —17.800 k 300.00 868.969231 M -47.69 -88.99 -28.49

17.800 k 300.00 868.997500 M -17.61 -58.91 -27.41
50.000 k 300.00 869.00649 M -47.88 -89.17 -28.68
70

k
k
k -10.000 k 300.00 868.976923 M -16.38 -57.68 -24.03
Kk
k
k -94.00 -39.70
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http://www.rheintech.com/

Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-51: Occupied Bandwidth — 868.9875 MHz; NB 2-Level FSK 9600; Mask D (ISED)
Ref 35 cBn
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Center 868.9875 Mz 10 Kiz/ Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz Power 33.23 dBm
Start Stop Freq PwmrAbs PwmrRel A Limit
1974 | Hz1 1974 | [cBn] [dBc] [cE]
-50.000 k -12.500 k 868.974463 M -46.74 -79.96 -24.69
-12.490 k -5.625 k 868.976161 M -35.63 -68.85 -8.81
5.625 k 12.500 k 868.996941 M -19.45 -52.68 -6.50
12.510 k 50.000 k 860.000237 M -46.46 -79.69 -24.42

Date: 21.DEC.2020 14:03:58



http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-52: Occupied Bandwidth — 869.9875 MHz (EF); NB 2-Level FSK 9600; Mask G
Ref 40 cBn
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Center 8399875 M1z 20 kHz/ Sen 200 Kz
Tx Channel None
Bandwidth 300 Hz Peak Poner 33.09 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]

-100. -50.000 k 300.00 869.916346 M -53.11 -94.46 -40.11

-50. -17.800 k 300.00 869.966667 M —49.81 -91.17 -30.61

17.800 k 300.00 869.9977/%6 M -20.32 -61.67 -29.17
50.000 k 300.00 870.005769 M -48.79 -90.14 -29.59
-53.54

k

k

k -10.000 k 300.00 869.977244 M -14.84 -56.20 -23.69
Kk

k

k 100.000 k 300.00 870.043590 M -

-94.89 -40.%4
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-53: Occupied Bandwidth — 806.0125 MHz; C4FM; Mask H
Verker 1 [T ]
5208 cBr
Ref 40 cBn 806062500000 MHz
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Center 8060125 M1z 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 8 kHz Powner 41.15 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | Hz1 Hz1 1374 | [dBm] [dBc] [cE]
-50.000 k -25.000 k 300.00 805.987340 M —42.78 -83.93 -35.93
-25.000 k -19.400 k 300.00 805.987660 M —-46.98 -83.13 -17.40
-19.400 k -15.000 k 300.00 805.993109 M -49.17 -90.32 -32.02
-15.000 k -11.290 k 300.00 806.000962 M -38.72 -79.87 -39.54
-11.290 k -8.500 k 300.00 806.003686 M -18.23 -59.38 -23.82
-8.500 k -5.800 k 300.00 806.006090 M 2.51 -38.64 -17.34
-5.800 k —4.000 k 300.00 806.007372 M 10.70 -30.46 -19.61
4_.000 k 5.800 k 300.00 806.017949 M 6.17 -34.98 -21.06
5.800 k 8.500 k 300.00 806.018590 M 1.28 -39.88 -20.68
8.500 k 11.290 k 300.00 806-021000 M -19.88 -61.03 -26.03
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-54: Occupied Bandwidth — 806.0125 MHz; C4FM; Mask D (ISED)
Ref 35 dBn
ECOERZLLE =i 20
B LIMIT GHK  [PAST
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-0 i .’u h q AV E
= /1 L
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NEE OF Pu | - I
GCanter 806.0125 MHz 10 kHz/ Soen 100 Kz
Tx Channel None
Bandwidth 1125 kHz Poner 33.55 dBm
Start Stop RBN Freq PwrAbs ALImit
1374 | 374 | Hz1 1374 | [dBn] [cE]
-50.000 k -12.500 k 100.00 805.998964 M -53.04 -31.54
-12.490 k -5.625 k 100.00 806.000262 M -51.50 -18.11
5.625 k 12_500 k 100.00 806.018644 M -8.43 -19.46
12.510 k 50.000 k 100.00 806.025337 M -53.22 -31.73
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-55: Occupied Bandwidth — 815.0000 MHz; C4FM; Mask G
Ref 40 dBn
Offs d 1
—3C et 0B VT uﬁ\
= Al =
—1C
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< 7T "
. / I/ \1‘
-0
= T
SECT L MM IR
o T P Pan b sl g
Center 815 MHz 2 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 31.24 dBm
Start Stop RBN Freq ALImit
1374 | 374 | Hz1 1374 | [cE]
—100.000 k -50.000 k 300.00 814.902244 M -40.11
-50.000 k -17.800 k 300.00 814.981410 M -28.68
-17.800 k -10.000 k 300.00 814.982372 M -30.33
10.000 k 17.800 k 300.00 815.016987 M -28.87
17800 k 50.000 k 300.00 815.021795 M -27.85
50.000 k 100.000 k 300.00 815.04872 M -40.54
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-56: Occupied Bandwidth — 815.0000 MHz; C4FM; Mask D (ISED)
Ref 35 dBn
ECOERZLLE =i 20
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1 s . \
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1
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- _40 [l
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Center 815 MHz 10 KHz/ Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz Powner 34.29 dBm
Start Stop RBN Freq PwrAbs ALImit
Hz1 [Lg=4 | 1 H21 [dBni] [[e=]]
-50.000 k -12.500 k 100.00 814.987363 M -52.23 -31.41
-12.490 k -5.625 k 100.00 814.992857 M -17.26 —-21._00
5625 k 12.500 k 100.00 815.012238 M -53.81 —20.52
12.510 k 50.000 k 100.00 815.014735 M -50.48 —29_66
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-57: Occupied Bandwidth — 823.0125 MHz; C4FM; Mask G
Ref 40 dBn
Offfet 20 B 1
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Carter £23.9875 Mz 20 kHz/ Soen 20 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 30.12 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100. -50.000 k 300.00 823.936218 M -53.11 -92.56 -40.11
-50. —17.800 k 300.00 823.968910 M - -87.56 -28.91

50.000 k 300.00 824.006731 M -88.76 -30.11

k
k
k -10.000 k 300.00 823.970513 M -86.01 -30.38
Kk
k
k 100.000 k 300.00 824.050000 M -93.82 -41.37

-48.11
-46.56
17.800 k 300.00 824.004487 M -46.96 -86.42 -30.79
—-49.31
-54.37
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-58: Occupied Bandwidth — 823.0125 MHz; C4FM; Mask D (ISED)
Ref 35 cBn
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Center 83.9875 M1z 10 kHz/ Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz Poner 34.04 dBn

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 [Lg=4 | 1 H21 [dBn]l  [dBc] [[e=]]
-50.000 k -12.500 k 100.00 823.974663 M -52.41 -86.45 -30.97
-12.490 k -5.625 k 100.00 823.975010 M -53.22 -87.26 -16.58
5.625 k 12.500 k 100.00 823.999938 M -52.32 -86.36 -16.50
12.510 k 50.000 k 100.00 824.001236 M -53.42 -87.46 -31.97
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-59: Occupied Bandwidth — 824.0125 MHz (EF); C4FM; Mask G
Ref 40 cBm
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Center 84.9875 Mz 20 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 31.47 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]

-100.000 k -50.000 k 300.00 824.918910 M -54.37 -94.47 -41.37
-50.000 k -17.800 k 300.00 824.968590 M -47.26 -87.36 -28.06
-17.800 k -10.000 k 300.00 824.969872 M -47.17 -87.27 -28.61

10.000 k 17.800 k 300.00 825.004808 M -48.89 -83.9 -31.52
17.800 k 50.000 k 300.00 825.006410 M -48.59 -83.69 -29.39
50.000 k 100.000 k 300.00 825.081731 M -53.11 -93.21 -40.11
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Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-60: Occupied Bandwidth — 851.0125 MHz; C4FM; Mask H
Marker 1 [T1 ]
—49.06 B
Ref 40 cBn 850962500000 M+
Offet 20 B8 \
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;O :
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Gerter 851.0125 MHz 10 KHz/ Sen 100 KHz
Tx Chanrel None
Bandwidth 8 kHz Poner 41.32 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
Hz1 Lg=d | Ig7d | g7 | [den]  [dBc] [cB]
-50.000 k -25.000 k 300.00 850.979327 M -48.12 -89.44 -41.42
-25.000 k -19.400 k 300.00 850.987821 M —49.94 -91.26 -20.87
-19.400 k -15.000 k 300.00 850.993590 M —46.23 -87.55 -30.71
-15.000 k -11.290 k 300.00 850.998878 M -39.11 -80.43 -37.26
-11.290 k -8.500 k 300.00 851.003846 M -17.53 -58.85 -23.55
-8.500 k -5.800 k 300.00 851.008609 M -2.36 -43.68 -19.20
-5.800 k —4.000 k 300.00 851.007532 M 13.78 -27.54 -18.22
4.000 k 5.800 k 300.00 851.018109 M 5.10 -36.23 -20.73
5.800 k  8.500 k 300.00 851.018590 M 1.61 -39.72 -20.49
8.500 k 11.290 k 300.00 851.021000 M -21.15 -62.47 -27.44
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-61.: Occupied Bandwidth — 851.0125 MHz; C4FM; Mask D (ISED)
Ref 35 dBn
ECOERZLLE =i 20
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Canter 8510125 Mz Soen 100 KHz
Tx Channel None
Bandwidth 11.25 kHz 34.61 dBn
Start Stop RBN ALImit
Hz1 Lg=d | Ig7d | [aB]
-50.000 k -12.500 k 100.00 850.998764 M -30.25
-12.490 k -5.625 k 100.00 851.000462 M -17.19
5.625 k 12.500 k 100.00 851.024538 M —20.92
12.510 k 50.000 k 100.00 851.025337 M -29.24
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-62: Occupied Bandwidth — 860.0000 MHz; C4FM; Mask G
Ref 40 dBn
Offs d 1
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Center 860 MHz 2 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 30.50 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
—100.000 k -50.000 k 300.00 859. 949359 M -54.37 -95.27 -41.37
-50.000 k -17.800 k 300.00 859.981090 M 48.59 -89.49 -29.39
-17.800 k -10.000 k 300.00 8590.982372 M 47.34 -83.25 -28.78
10.000 k 17.800 k 300.00 860.016987 M 45.70 -86.61 -29.52
17800 k 50.000 k 300.00 860.018910 M -48.11 -89.01 -28.91
50.000 k 100.000 k 300.00 860.063141 M -53.90 -94.80 -40.90
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Rhein Tech Laboratories, Inc.
360 Herndon Parkway

Suite 1400

Herndon, VA20170
http://www.rheintech.com

Client: Harris Corporation

Model # / HVIN: XL-95 / XL-x5-7/8

ID’'s: OWDTR-0162-E/3636B-0162
Standards: FCC Part 90/ISED RSS-119
Report #: 2020127TNF

Plot 8-63: Occupied Bandwidth — 860.0000 MHz; C4FM; Mask D (ISED)
Ref 35 dBn
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Center 860 MHz 10 KHz/ Soen 100 KHz
Tx Channel None
Bandwidth 1125 kHz Poner 33.07 dBm
Start Stop RBW Freq PwmrAbs PwmrRel A Limit
1374 | 374 | Hz1 1374 | [dBm] [dBc] [cE]
-50.000 k -12.500 k 100.00 859.986963 M -51.82 -84.89 -29.96
-12.490 k -5.625 k 100.00 859.987862 M -49.97 -83.03 -17.33
5.625 k 12.500 k 100.00 860.012438 M -53.12 -86.19 -16.89
12.510 k 50.000 k 100.00 860.013836 M -50.76 -83.83 -28.90
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http://www.rheintech.com/

Rhein Tech Laboratories, Inc. Client: Harris Corporation

360 Herndon Parkway Model # / HVIN: XL-95 / XL-x5-7/8
Suite 1400 ID’'s: OWDTR-0162-E/3636B-0162
Herndon, VA20170 Standards: FCC Part 90/ISED RSS-119
http://www.rheintech.com Report #: 2020127TNF
Plot 8-64: Occupied Bandwidth — 868.9875 MHz; C4FM; Mask G
Ref 40 cBn
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Center 8839875 M1z 20 kHz/ Soen 200 KHz
Tx Channel None
Bandwidth 300 Hz Peak Poner 31.89 dBm

Start Stop RBW Freq PwmrAbs PwmrRel A Limit
H21 [Ig=4 | 1 H21 [dBnl  [dBc] [[e=]]

-100. -50.000 k 300.00 868.931090 M -53.54 -94.23 -40.%4

-50. -17.800 k 300.00 868.966667 M - -89.74 -29.85
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